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Appendix A: Effective (Isotropic) Radiated Power Output Data

Test Result

Band SCS
Bandwi

dth
Modulation

Chan

nel
RB Config

Power

（dBm）

EIRP

（dBm）

Power

Class
Verdict

N66 15 5 DFT-PI2BPSK L Edge_1RB_Left 22.87 23.37 PC3 PASS
N66 15 5 DFT-PI2BPSK L Edge_1RB_Right 22.90 23.40 PC3 PASS
N66 15 5 DFT-PI2BPSK L Outer_Full 22.94 23.44 PC3 PASS
N66 15 5 DFT-PI2BPSK L Inner_Full 22.97 23.47 PC3 PASS
N66 15 5 DFT-QPSK L Edge_1RB_Left 22.84 23.34 PC3 PASS
N66 15 5 DFT-QPSK L Edge_1RB_Right 22.86 23.36 PC3 PASS
N66 15 5 DFT-QPSK L Outer_Full 22.96 23.46 PC3 PASS
N66 15 5 DFT-QPSK L Inner_Full 22.98 23.48 PC3 PASS
N66 15 5 CP-QPSK L Edge_1RB_Left 22.74 23.24 PC3 PASS
N66 15 5 CP-QPSK L Edge_1RB_Right 20.93 21.43 PC3 PASS
N66 15 5 CP-QPSK L Outer_Full 20.88 21.38 PC3 PASS
N66 15 5 CP-QPSK L Inner_Full 22.44 22.94 PC3 PASS
N66 15 5 CP-16QAM L Edge_1RB_Left 20.86 21.36 PC3 PASS
N66 15 5 CP-16QAM L Edge_1RB_Right 20.84 21.34 PC3 PASS
N66 15 5 CP-16QAM L Outer_Full 20.88 21.38 PC3 PASS
N66 15 5 CP-16QAM L Inner_Full 21.98 22.48 PC3 PASS
N66 15 5 CP-64QAM L Edge_1RB_Left 20.28 20.78 PC3 PASS
N66 15 5 CP-64QAM L Edge_1RB_Right 20.42 20.92 PC3 PASS
N66 15 5 CP-64QAM L Outer_Full 20.32 20.82 PC3 PASS
N66 15 5 CP-64QAM L Inner_Full 20.36 20.86 PC3 PASS
N66 15 5 CP-256QAM L Edge_1RB_Left 17.51 18.01 PC3 PASS
N66 15 5 CP-256QAM L Edge_1RB_Right 17.47 17.97 PC3 PASS
N66 15 5 CP-256QAM L Outer_Full 17.40 17.90 PC3 PASS
N66 15 5 CP-256QAM L Inner_Full 17.40 17.90 PC3 PASS
N66 15 5 DFT-PI2BPSK M Edge_1RB_Left 22.93 23.43 PC3 PASS
N66 15 5 DFT-PI2BPSK M Edge_1RB_Right 22.97 23.47 PC3 PASS
N66 15 5 DFT-PI2BPSK M Outer_Full 22.91 23.41 PC3 PASS
N66 15 5 DFT-PI2BPSK M Inner_Full 22.93 23.43 PC3 PASS
N66 15 5 DFT-QPSK M Edge_1RB_Left 22.92 23.42 PC3 PASS
N66 15 5 DFT-QPSK M Edge_1RB_Right 22.97 23.47 PC3 PASS
N66 15 5 DFT-QPSK M Outer_Full 22.94 23.44 PC3 PASS
N66 15 5 DFT-QPSK M Inner_Full 22.94 23.44 PC3 PASS
N66 15 5 CP-QPSK M Edge_1RB_Left 20.72 21.22 PC3 PASS



CVC Testing Technology Co., Ltd.
Test Report No.: FCC2022-0064-RF9-A11 Page 2 of 102

N66 15 5 CP-QPSK M Edge_1RB_Right 21.06 21.56 PC3 PASS
N66 15 5 CP-QPSK M Outer_Full 20.86 21.36 PC3 PASS
N66 15 5 CP-QPSK M Inner_Full 22.45 22.95 PC3 PASS
N66 15 5 CP-16QAM M Edge_1RB_Left 20.80 21.30 PC3 PASS
N66 15 5 CP-16QAM M Edge_1RB_Right 20.98 21.48 PC3 PASS
N66 15 5 CP-16QAM M Outer_Full 20.89 21.39 PC3 PASS
N66 15 5 CP-16QAM M Inner_Full 21.85 22.35 PC3 PASS
N66 15 5 CP-64QAM M Edge_1RB_Left 20.35 20.85 PC3 PASS
N66 15 5 CP-64QAM M Edge_1RB_Right 20.38 20.88 PC3 PASS
N66 15 5 CP-64QAM M Outer_Full 20.37 20.87 PC3 PASS
N66 15 5 CP-64QAM M Inner_Full 20.31 20.81 PC3 PASS
N66 15 5 CP-256QAM M Edge_1RB_Left 17.55 18.05 PC3 PASS
N66 15 5 CP-256QAM M Edge_1RB_Right 17.20 17.70 PC3 PASS
N66 15 5 CP-256QAM M Outer_Full 17.43 17.93 PC3 PASS
N66 15 5 CP-256QAM M Inner_Full 17.42 17.92 PC3 PASS
N66 15 5 DFT-PI2BPSK H Edge_1RB_Left 22.85 23.35 PC3 PASS
N66 15 5 DFT-PI2BPSK H Edge_1RB_Right 22.79 23.29 PC3 PASS
N66 15 5 DFT-PI2BPSK H Outer_Full 22.92 23.42 PC3 PASS
N66 15 5 DFT-PI2BPSK H Inner_Full 22.92 23.42 PC3 PASS
N66 15 5 DFT-QPSK H Edge_1RB_Left 22.86 23.36 PC3 PASS
N66 15 5 DFT-QPSK H Edge_1RB_Right 22.82 23.32 PC3 PASS
N66 15 5 DFT-QPSK H Outer_Full 22.92 23.42 PC3 PASS
N66 15 5 DFT-QPSK H Inner_Full 22.93 23.43 PC3 PASS
N66 15 5 CP-QPSK H Edge_1RB_Left 20.76 21.26 PC3 PASS
N66 15 5 CP-QPSK H Edge_1RB_Right 20.71 21.21 PC3 PASS
N66 15 5 CP-QPSK H Outer_Full 20.81 21.31 PC3 PASS
N66 15 5 CP-QPSK H Inner_Full 22.32 22.82 PC3 PASS
N66 15 5 CP-16QAM H Edge_1RB_Left 21.34 21.84 PC3 PASS
N66 15 5 CP-16QAM H Edge_1RB_Right 21.31 21.81 PC3 PASS
N66 15 5 CP-16QAM H Outer_Full 20.80 21.30 PC3 PASS
N66 15 5 CP-16QAM H Inner_Full 22.05 22.55 PC3 PASS
N66 15 5 CP-64QAM H Edge_1RB_Left 20.09 20.59 PC3 PASS
N66 15 5 CP-64QAM H Edge_1RB_Right 20.04 20.54 PC3 PASS
N66 15 5 CP-64QAM H Outer_Full 20.42 20.92 PC3 PASS
N66 15 5 CP-64QAM H Inner_Full 20.33 20.83 PC3 PASS
N66 15 5 CP-256QAM H Edge_1RB_Left 17.15 17.65 PC3 PASS
N66 15 5 CP-256QAM H Edge_1RB_Right 17.07 17.57 PC3 PASS
N66 15 5 CP-256QAM H Outer_Full 17.38 17.88 PC3 PASS
N66 15 5 CP-256QAM H Inner_Full 17.43 17.93 PC3 PASS
N66 15 10 DFT-PI2BPSK L Edge_1RB_Left 22.91 23.41 PC3 PASS
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N66 15 10 DFT-PI2BPSK L Edge_1RB_Right 22.96 23.46 PC3 PASS
N66 15 10 DFT-PI2BPSK L Outer_Full 22.96 23.46 PC3 PASS
N66 15 10 DFT-PI2BPSK L Inner_Full 22.95 23.45 PC3 PASS
N66 15 10 DFT-QPSK L Edge_1RB_Left 22.87 23.37 PC3 PASS
N66 15 10 DFT-QPSK L Edge_1RB_Right 22.89 23.39 PC3 PASS
N66 15 10 DFT-QPSK L Outer_Full 22.98 23.48 PC3 PASS
N66 15 10 DFT-QPSK L Inner_Full 22.96 23.46 PC3 PASS
N66 15 10 CP-QPSK L Edge_1RB_Left 20.66 21.16 PC3 PASS
N66 15 10 CP-QPSK L Edge_1RB_Right 20.79 21.29 PC3 PASS
N66 15 10 CP-QPSK L Outer_Full 20.88 21.38 PC3 PASS
N66 15 10 CP-QPSK L Inner_Full 22.43 22.93 PC3 PASS
N66 15 10 CP-16QAM L Edge_1RB_Left 21.31 21.81 PC3 PASS
N66 15 10 CP-16QAM L Edge_1RB_Right 21.36 21.86 PC3 PASS
N66 15 10 CP-16QAM L Outer_Full 20.89 21.39 PC3 PASS
N66 15 10 CP-16QAM L Inner_Full 22.01 22.51 PC3 PASS
N66 15 10 CP-64QAM L Edge_1RB_Left 20.10 20.60 PC3 PASS
N66 15 10 CP-64QAM L Edge_1RB_Right 20.12 20.62 PC3 PASS
N66 15 10 CP-64QAM L Outer_Full 20.49 20.99 PC3 PASS
N66 15 10 CP-64QAM L Inner_Full 20.41 20.91 PC3 PASS
N66 15 10 CP-256QAM L Edge_1RB_Left 17.14 17.64 PC3 PASS
N66 15 10 CP-256QAM L Edge_1RB_Right 17.16 17.66 PC3 PASS
N66 15 10 CP-256QAM L Outer_Full 17.38 17.88 PC3 PASS
N66 15 10 CP-256QAM L Inner_Full 17.42 17.92 PC3 PASS
N66 15 10 DFT-PI2BPSK M Edge_1RB_Left 22.95 23.45 PC3 PASS
N66 15 10 DFT-PI2BPSK M Edge_1RB_Right 22.99 23.49 PC3 PASS
N66 15 10 DFT-PI2BPSK M Outer_Full 23.04 23.54 PC3 PASS
N66 15 10 DFT-PI2BPSK M Inner_Full 22.89 23.39 PC3 PASS
N66 15 10 DFT-QPSK M Edge_1RB_Left 22.92 23.42 PC3 PASS
N66 15 10 DFT-QPSK M Edge_1RB_Right 22.97 23.47 PC3 PASS
N66 15 10 DFT-QPSK M Outer_Full 22.93 23.43 PC3 PASS
N66 15 10 DFT-QPSK M Inner_Full 22.89 23.39 PC3 PASS
N66 15 10 CP-QPSK M Edge_1RB_Left 20.71 21.21 PC3 PASS
N66 15 10 CP-QPSK M Edge_1RB_Right 20.89 21.39 PC3 PASS
N66 15 10 CP-QPSK M Outer_Full 20.93 21.43 PC3 PASS
N66 15 10 CP-QPSK M Inner_Full 22.50 23.00 PC3 PASS
N66 15 10 CP-16QAM M Edge_1RB_Left 21.36 21.86 PC3 PASS
N66 15 10 CP-16QAM M Edge_1RB_Right 21.45 21.95 PC3 PASS
N66 15 10 CP-16QAM M Outer_Full 20.96 21.46 PC3 PASS
N66 15 10 CP-16QAM M Inner_Full 22.04 22.54 PC3 PASS
N66 15 10 CP-64QAM M Edge_1RB_Left 20.09 20.59 PC3 PASS
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N66 15 10 CP-64QAM M Edge_1RB_Right 20.21 20.71 PC3 PASS
N66 15 10 CP-64QAM M Outer_Full 20.54 21.04 PC3 PASS
N66 15 10 CP-64QAM M Inner_Full 20.39 20.89 PC3 PASS
N66 15 10 CP-256QAM M Edge_1RB_Left 17.17 17.67 PC3 PASS
N66 15 10 CP-256QAM M Edge_1RB_Right 17.24 17.74 PC3 PASS
N66 15 10 CP-256QAM M Outer_Full 17.46 17.96 PC3 PASS
N66 15 10 CP-256QAM M Inner_Full 17.43 17.93 PC3 PASS
N66 15 10 DFT-PI2BPSK H Edge_1RB_Left 22.92 23.42 PC3 PASS
N66 15 10 DFT-PI2BPSK H Edge_1RB_Right 22.81 23.31 PC3 PASS
N66 15 10 DFT-PI2BPSK H Outer_Full 22.96 23.46 PC3 PASS
N66 15 10 DFT-PI2BPSK H Inner_Full 22.96 23.46 PC3 PASS
N66 15 10 DFT-QPSK H Edge_1RB_Left 22.95 23.45 PC3 PASS
N66 15 10 DFT-QPSK H Edge_1RB_Right 22.85 23.35 PC3 PASS
N66 15 10 DFT-QPSK H Outer_Full 22.93 23.43 PC3 PASS
N66 15 10 DFT-QPSK H Inner_Full 22.95 23.45 PC3 PASS
N66 15 10 CP-QPSK H Edge_1RB_Left 20.81 21.31 PC3 PASS
N66 15 10 CP-QPSK H Edge_1RB_Right 20.70 21.20 PC3 PASS
N66 15 10 CP-QPSK H Outer_Full 20.90 21.40 PC3 PASS
N66 15 10 CP-QPSK H Inner_Full 22.43 22.93 PC3 PASS
N66 15 10 CP-16QAM H Edge_1RB_Left 21.37 21.87 PC3 PASS
N66 15 10 CP-16QAM H Edge_1RB_Right 21.29 21.79 PC3 PASS
N66 15 10 CP-16QAM H Outer_Full 20.87 21.37 PC3 PASS
N66 15 10 CP-16QAM H Inner_Full 21.99 22.49 PC3 PASS
N66 15 10 CP-64QAM H Edge_1RB_Left 20.13 20.63 PC3 PASS
N66 15 10 CP-64QAM H Edge_1RB_Right 20.06 20.56 PC3 PASS
N66 15 10 CP-64QAM H Outer_Full 20.47 20.97 PC3 PASS
N66 15 10 CP-64QAM H Inner_Full 20.42 20.92 PC3 PASS
N66 15 10 CP-256QAM H Edge_1RB_Left 17.14 17.64 PC3 PASS
N66 15 10 CP-256QAM H Edge_1RB_Right 17.06 17.56 PC3 PASS
N66 15 10 CP-256QAM H Outer_Full 17.38 17.88 PC3 PASS
N66 15 10 CP-256QAM H Inner_Full 17.42 17.92 PC3 PASS
N66 15 15 DFT-PI2BPSK L Edge_1RB_Left 22.96 23.46 PC3 PASS
N66 15 15 DFT-PI2BPSK L Edge_1RB_Right 23.10 23.60 PC3 PASS
N66 15 15 DFT-PI2BPSK L Outer_Full 23.04 23.54 PC3 PASS
N66 15 15 DFT-PI2BPSK L Inner_Full 22.99 23.49 PC3 PASS
N66 15 15 DFT-QPSK L Edge_1RB_Left 22.89 23.39 PC3 PASS
N66 15 15 DFT-QPSK L Edge_1RB_Right 23.12 23.62 PC3 PASS
N66 15 15 DFT-QPSK L Outer_Full 23.06 23.56 PC3 PASS
N66 15 15 DFT-QPSK L Inner_Full 22.99 23.49 PC3 PASS
N66 15 15 CP-QPSK L Edge_1RB_Left 20.86 21.36 PC3 PASS
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N66 15 15 CP-QPSK L Edge_1RB_Right 21.00 21.50 PC3 PASS
N66 15 15 CP-QPSK L Outer_Full 21.05 21.55 PC3 PASS
N66 15 15 CP-QPSK L Inner_Full 22.48 22.98 PC3 PASS
N66 15 15 CP-16QAM L Edge_1RB_Left 21.38 21.88 PC3 PASS
N66 15 15 CP-16QAM L Edge_1RB_Right 21.58 22.08 PC3 PASS
N66 15 15 CP-16QAM L Outer_Full 20.97 21.47 PC3 PASS
N66 15 15 CP-16QAM L Inner_Full 21.98 22.48 PC3 PASS
N66 15 15 CP-64QAM L Edge_1RB_Left 20.17 20.67 PC3 PASS
N66 15 15 CP-64QAM L Edge_1RB_Right 20.36 20.86 PC3 PASS
N66 15 15 CP-64QAM L Outer_Full 20.49 20.99 PC3 PASS
N66 15 15 CP-64QAM L Inner_Full 20.50 21.00 PC3 PASS
N66 15 15 CP-256QAM L Edge_1RB_Left 17.20 17.70 PC3 PASS
N66 15 15 CP-256QAM L Edge_1RB_Right 17.44 17.94 PC3 PASS
N66 15 15 CP-256QAM L Outer_Full 17.55 18.05 PC3 PASS
N66 15 15 CP-256QAM L Inner_Full 17.47 17.97 PC3 PASS
N66 15 15 DFT-PI2BPSK M Edge_1RB_Left 22.97 23.47 PC3 PASS
N66 15 15 DFT-PI2BPSK M Edge_1RB_Right 23.14 23.64 PC3 PASS
N66 15 15 DFT-PI2BPSK M Outer_Full 23.11 23.61 PC3 PASS
N66 15 15 DFT-PI2BPSK M Inner_Full 23.07 23.57 PC3 PASS
N66 15 15 DFT-QPSK M Edge_1RB_Left 22.97 23.47 PC3 PASS
N66 15 15 DFT-QPSK M Edge_1RB_Right 23.10 23.60 PC3 PASS
N66 15 15 DFT-QPSK M Outer_Full 23.11 23.61 PC3 PASS
N66 15 15 DFT-QPSK M Inner_Full 23.08 23.58 PC3 PASS
N66 15 15 CP-QPSK M Edge_1RB_Left 20.86 21.36 PC3 PASS
N66 15 15 CP-QPSK M Edge_1RB_Right 21.03 21.53 PC3 PASS
N66 15 15 CP-QPSK M Outer_Full 21.01 21.51 PC3 PASS
N66 15 15 CP-QPSK M Inner_Full 22.55 23.05 PC3 PASS
N66 15 15 CP-16QAM M Edge_1RB_Left 21.45 21.95 PC3 PASS
N66 15 15 CP-16QAM M Edge_1RB_Right 21.55 22.05 PC3 PASS
N66 15 15 CP-16QAM M Outer_Full 21.04 21.54 PC3 PASS
N66 15 15 CP-16QAM M Inner_Full 22.07 22.57 PC3 PASS
N66 15 15 CP-64QAM M Edge_1RB_Left 20.25 20.75 PC3 PASS
N66 15 15 CP-64QAM M Edge_1RB_Right 20.32 20.82 PC3 PASS
N66 15 15 CP-64QAM M Outer_Full 20.54 21.04 PC3 PASS
N66 15 15 CP-64QAM M Inner_Full 20.59 21.09 PC3 PASS
N66 15 15 CP-256QAM M Edge_1RB_Left 17.48 17.98 PC3 PASS
N66 15 15 CP-256QAM M Edge_1RB_Right 17.43 17.93 PC3 PASS
N66 15 15 CP-256QAM M Outer_Full 17.53 18.03 PC3 PASS
N66 15 15 CP-256QAM M Inner_Full 17.55 18.05 PC3 PASS
N66 15 15 DFT-PI2BPSK H Edge_1RB_Left 22.98 23.48 PC3 PASS
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N66 15 15 DFT-PI2BPSK H Edge_1RB_Right 22.90 23.40 PC3 PASS
N66 15 15 DFT-PI2BPSK H Outer_Full 23.01 23.51 PC3 PASS
N66 15 15 DFT-PI2BPSK H Inner_Full 23.05 23.55 PC3 PASS
N66 15 15 DFT-QPSK H Edge_1RB_Left 22.95 23.45 PC3 PASS
N66 15 15 DFT-QPSK H Edge_1RB_Right 22.92 23.42 PC3 PASS
N66 15 15 DFT-QPSK H Outer_Full 23.06 23.56 PC3 PASS
N66 15 15 DFT-QPSK H Inner_Full 23.03 23.53 PC3 PASS
N66 15 15 CP-QPSK H Edge_1RB_Left 20.76 21.26 PC3 PASS
N66 15 15 CP-QPSK H Edge_1RB_Right 20.82 21.32 PC3 PASS
N66 15 15 CP-QPSK H Outer_Full 20.94 21.44 PC3 PASS
N66 15 15 CP-QPSK H Inner_Full 22.51 23.01 PC3 PASS
N66 15 15 CP-16QAM H Edge_1RB_Left 21.46 21.96 PC3 PASS
N66 15 15 CP-16QAM H Edge_1RB_Right 21.39 21.89 PC3 PASS
N66 15 15 CP-16QAM H Outer_Full 20.96 21.46 PC3 PASS
N66 15 15 CP-16QAM H Inner_Full 21.99 22.49 PC3 PASS
N66 15 15 CP-64QAM H Edge_1RB_Left 20.22 20.72 PC3 PASS
N66 15 15 CP-64QAM H Edge_1RB_Right 20.16 20.66 PC3 PASS
N66 15 15 CP-64QAM H Outer_Full 20.47 20.97 PC3 PASS
N66 15 15 CP-64QAM H Inner_Full 20.55 21.05 PC3 PASS
N66 15 15 CP-256QAM H Edge_1RB_Left 17.47 17.97 PC3 PASS
N66 15 15 CP-256QAM H Edge_1RB_Right 17.24 17.74 PC3 PASS
N66 15 15 CP-256QAM H Outer_Full 17.45 17.95 PC3 PASS
N66 15 15 CP-256QAM H Inner_Full 17.45 17.95 PC3 PASS
N66 15 20 DFT-PI2BPSK L Edge_1RB_Left 23.03 23.53 PC3 PASS
N66 15 20 DFT-PI2BPSK L Edge_1RB_Right 23.07 23.57 PC3 PASS
N66 15 20 DFT-PI2BPSK L Outer_Full 23.04 23.54 PC3 PASS
N66 15 20 DFT-PI2BPSK L Inner_Full 23.00 23.50 PC3 PASS
N66 15 20 DFT-QPSK L Edge_1RB_Left 23.03 23.53 PC3 PASS
N66 15 20 DFT-QPSK L Edge_1RB_Right 23.05 23.55 PC3 PASS
N66 15 20 DFT-QPSK L Outer_Full 23.03 23.53 PC3 PASS
N66 15 20 DFT-QPSK L Inner_Full 23.01 23.51 PC3 PASS
N66 15 20 CP-QPSK L Edge_1RB_Left 20.83 21.33 PC3 PASS
N66 15 20 CP-QPSK L Edge_1RB_Right 20.93 21.43 PC3 PASS
N66 15 20 CP-QPSK L Outer_Full 20.98 21.48 PC3 PASS
N66 15 20 CP-QPSK L Inner_Full 22.54 23.04 PC3 PASS
N66 15 20 CP-16QAM L Edge_1RB_Left 21.37 21.87 PC3 PASS
N66 15 20 CP-16QAM L Edge_1RB_Right 21.57 22.07 PC3 PASS
N66 15 20 CP-16QAM L Outer_Full 20.89 21.39 PC3 PASS
N66 15 20 CP-16QAM L Inner_Full 21.96 22.46 PC3 PASS
N66 15 20 CP-64QAM L Edge_1RB_Left 20.18 20.68 PC3 PASS
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N66 15 20 CP-64QAM L Edge_1RB_Right 20.38 20.88 PC3 PASS
N66 15 20 CP-64QAM L Outer_Full 20.48 20.98 PC3 PASS
N66 15 20 CP-64QAM L Inner_Full 20.51 21.01 PC3 PASS
N66 15 20 CP-256QAM L Edge_1RB_Left 17.20 17.70 PC3 PASS
N66 15 20 CP-256QAM L Edge_1RB_Right 17.39 17.89 PC3 PASS
N66 15 20 CP-256QAM L Outer_Full 17.47 17.97 PC3 PASS
N66 15 20 CP-256QAM L Inner_Full 17.53 18.03 PC3 PASS
N66 15 20 DFT-PI2BPSK M Edge_1RB_Left 23.05 23.55 PC3 PASS
N66 15 20 DFT-PI2BPSK M Edge_1RB_Right 23.12 23.62 PC3 PASS
N66 15 20 DFT-PI2BPSK M Outer_Full 23.11 23.61 PC3 PASS
N66 15 20 DFT-PI2BPSK M Inner_Full 23.10 23.60 PC3 PASS
N66 15 20 DFT-QPSK M Edge_1RB_Left 23.02 23.52 PC3 PASS
N66 15 20 DFT-QPSK M Edge_1RB_Right 23.09 23.59 PC3 PASS
N66 15 20 DFT-QPSK M Outer_Full 23.09 23.59 PC3 PASS
N66 15 20 DFT-QPSK M Inner_Full 23.10 23.60 PC3 PASS
N66 15 20 CP-QPSK M Edge_1RB_Left 20.87 21.37 PC3 PASS
N66 15 20 CP-QPSK M Edge_1RB_Right 21.05 21.55 PC3 PASS
N66 15 20 CP-QPSK M Outer_Full 21.06 21.56 PC3 PASS
N66 15 20 CP-QPSK M Inner_Full 22.59 23.09 PC3 PASS
N66 15 20 CP-16QAM M Edge_1RB_Left 21.49 21.99 PC3 PASS
N66 15 20 CP-16QAM M Edge_1RB_Right 21.60 22.10 PC3 PASS
N66 15 20 CP-16QAM M Outer_Full 21.10 21.60 PC3 PASS
N66 15 20 CP-16QAM M Inner_Full 22.09 22.59 PC3 PASS
N66 15 20 CP-64QAM M Edge_1RB_Left 20.31 20.81 PC3 PASS
N66 15 20 CP-64QAM M Edge_1RB_Right 20.37 20.87 PC3 PASS
N66 15 20 CP-64QAM M Outer_Full 20.58 21.08 PC3 PASS
N66 15 20 CP-64QAM M Inner_Full 20.61 21.11 PC3 PASS
N66 15 20 CP-256QAM M Edge_1RB_Left 17.19 17.69 PC3 PASS
N66 15 20 CP-256QAM M Edge_1RB_Right 17.50 18.00 PC3 PASS
N66 15 20 CP-256QAM M Outer_Full 17.57 18.07 PC3 PASS
N66 15 20 CP-256QAM M Inner_Full 17.53 18.03 PC3 PASS
N66 15 20 DFT-PI2BPSK H Edge_1RB_Left 22.95 23.45 PC3 PASS
N66 15 20 DFT-PI2BPSK H Edge_1RB_Right 22.90 23.40 PC3 PASS
N66 15 20 DFT-PI2BPSK H Outer_Full 23.03 23.53 PC3 PASS
N66 15 20 DFT-PI2BPSK H Inner_Full 23.08 23.58 PC3 PASS
N66 15 20 DFT-QPSK H Edge_1RB_Left 22.97 23.47 PC3 PASS
N66 15 20 DFT-QPSK H Edge_1RB_Right 22.90 23.40 PC3 PASS
N66 15 20 DFT-QPSK H Outer_Full 23.04 23.54 PC3 PASS
N66 15 20 DFT-QPSK H Inner_Full 23.05 23.55 PC3 PASS
N66 15 20 CP-QPSK H Edge_1RB_Left 20.74 21.24 PC3 PASS
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N66 15 20 CP-QPSK H Edge_1RB_Right 20.83 21.33 PC3 PASS
N66 15 20 CP-QPSK H Outer_Full 21.00 21.50 PC3 PASS
N66 15 20 CP-QPSK H Inner_Full 22.56 23.06 PC3 PASS
N66 15 20 CP-16QAM H Edge_1RB_Left 21.40 21.90 PC3 PASS
N66 15 20 CP-16QAM H Edge_1RB_Right 21.35 21.85 PC3 PASS
N66 15 20 CP-16QAM H Outer_Full 21.01 21.51 PC3 PASS
N66 15 20 CP-16QAM H Inner_Full 22.01 22.51 PC3 PASS
N66 15 20 CP-64QAM H Edge_1RB_Left 20.21 20.71 PC3 PASS
N66 15 20 CP-64QAM H Edge_1RB_Right 20.16 20.66 PC3 PASS
N66 15 20 CP-64QAM H Outer_Full 20.51 21.01 PC3 PASS
N66 15 20 CP-64QAM H Inner_Full 20.55 21.05 PC3 PASS
N66 15 20 CP-256QAM H Edge_1RB_Left 17.09 17.59 PC3 PASS
N66 15 20 CP-256QAM H Edge_1RB_Right 17.23 17.73 PC3 PASS
N66 15 20 CP-256QAM H Outer_Full 17.51 18.01 PC3 PASS
N66 15 20 CP-256QAM H Inner_Full 17.49 17.99 PC3 PASS
N66 15 30 DFT-PI2BPSK L Edge_1RB_Left 22.82 23.32 PC3 PASS
N66 15 30 DFT-PI2BPSK L Edge_1RB_Right 22.96 23.46 PC3 PASS
N66 15 30 DFT-PI2BPSK L Outer_Full 22.95 23.45 PC3 PASS
N66 15 30 DFT-PI2BPSK L Inner_Full 22.95 23.45 PC3 PASS
N66 15 30 DFT-QPSK L Edge_1RB_Left 22.88 23.38 PC3 PASS
N66 15 30 DFT-QPSK L Edge_1RB_Right 23.00 23.50 PC3 PASS
N66 15 30 DFT-QPSK L Outer_Full 23.00 23.50 PC3 PASS
N66 15 30 DFT-QPSK L Inner_Full 22.95 23.45 PC3 PASS
N66 15 30 CP-QPSK L Edge_1RB_Left 20.77 21.27 PC3 PASS
N66 15 30 CP-QPSK L Edge_1RB_Right 21.01 21.51 PC3 PASS
N66 15 30 CP-QPSK L Outer_Full 21.03 21.53 PC3 PASS
N66 15 30 CP-QPSK L Inner_Full 22.38 22.88 PC3 PASS
N66 15 30 CP-16QAM L Edge_1RB_Left 21.33 21.83 PC3 PASS
N66 15 30 CP-16QAM L Edge_1RB_Right 21.51 22.01 PC3 PASS
N66 15 30 CP-16QAM L Outer_Full 20.91 21.41 PC3 PASS
N66 15 30 CP-16QAM L Inner_Full 21.96 22.46 PC3 PASS
N66 15 30 CP-64QAM L Edge_1RB_Left 20.02 20.52 PC3 PASS
N66 15 30 CP-64QAM L Edge_1RB_Right 20.26 20.76 PC3 PASS
N66 15 30 CP-64QAM L Outer_Full 20.55 21.05 PC3 PASS
N66 15 30 CP-64QAM L Inner_Full 20.45 20.95 PC3 PASS
N66 15 30 CP-256QAM L Edge_1RB_Left 17.14 17.64 PC3 PASS
N66 15 30 CP-256QAM L Edge_1RB_Right 17.44 17.94 PC3 PASS
N66 15 30 CP-256QAM L Outer_Full 17.45 17.95 PC3 PASS
N66 15 30 CP-256QAM L Inner_Full 17.47 17.97 PC3 PASS
N66 15 30 DFT-PI2BPSK M Edge_1RB_Left 22.98 23.48 PC3 PASS
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N66 15 30 DFT-PI2BPSK M Edge_1RB_Right 23.18 23.68 PC3 PASS
N66 15 30 DFT-PI2BPSK M Outer_Full 23.13 23.63 PC3 PASS
N66 15 30 DFT-PI2BPSK M Inner_Full 23.06 23.56 PC3 PASS
N66 15 30 DFT-QPSK M Edge_1RB_Left 22.97 23.47 PC3 PASS
N66 15 30 DFT-QPSK M Edge_1RB_Right 23.18 23.68 PC3 PASS
N66 15 30 DFT-QPSK M Outer_Full 23.13 23.63 PC3 PASS
N66 15 30 DFT-QPSK M Inner_Full 23.14 23.64 PC3 PASS
N66 15 30 CP-QPSK M Edge_1RB_Left 20.84 21.34 PC3 PASS
N66 15 30 CP-QPSK M Edge_1RB_Right 21.14 21.64 PC3 PASS
N66 15 30 CP-QPSK M Outer_Full 21.07 21.57 PC3 PASS
N66 15 30 CP-QPSK M Inner_Full 22.53 23.03 PC3 PASS
N66 15 30 CP-16QAM M Edge_1RB_Left 21.43 21.93 PC3 PASS
N66 15 30 CP-16QAM M Edge_1RB_Right 21.70 22.20 PC3 PASS
N66 15 30 CP-16QAM M Outer_Full 21.12 21.62 PC3 PASS
N66 15 30 CP-16QAM M Inner_Full 22.00 22.50 PC3 PASS
N66 15 30 CP-64QAM M Edge_1RB_Left 20.15 20.65 PC3 PASS
N66 15 30 CP-64QAM M Edge_1RB_Right 20.42 20.92 PC3 PASS
N66 15 30 CP-64QAM M Outer_Full 20.61 21.11 PC3 PASS
N66 15 30 CP-64QAM M Inner_Full 20.57 21.07 PC3 PASS
N66 15 30 CP-256QAM M Edge_1RB_Left 17.26 17.76 PC3 PASS
N66 15 30 CP-256QAM M Edge_1RB_Right 17.61 18.11 PC3 PASS
N66 15 30 CP-256QAM M Outer_Full 17.63 18.13 PC3 PASS
N66 15 30 CP-256QAM M Inner_Full 17.51 18.01 PC3 PASS
N66 15 30 DFT-PI2BPSK H Edge_1RB_Left 22.97 23.47 PC3 PASS
N66 15 30 DFT-PI2BPSK H Edge_1RB_Right 22.91 23.41 PC3 PASS
N66 15 30 DFT-PI2BPSK H Outer_Full 23.11 23.61 PC3 PASS
N66 15 30 DFT-PI2BPSK H Inner_Full 23.09 23.59 PC3 PASS
N66 15 30 DFT-QPSK H Edge_1RB_Left 22.95 23.45 PC3 PASS
N66 15 30 DFT-QPSK H Edge_1RB_Right 22.84 23.34 PC3 PASS
N66 15 30 DFT-QPSK H Outer_Full 23.10 23.60 PC3 PASS
N66 15 30 DFT-QPSK H Inner_Full 23.10 23.60 PC3 PASS
N66 15 30 CP-QPSK H Edge_1RB_Left 20.93 21.43 PC3 PASS
N66 15 30 CP-QPSK H Edge_1RB_Right 20.92 21.42 PC3 PASS
N66 15 30 CP-QPSK H Outer_Full 21.03 21.53 PC3 PASS
N66 15 30 CP-QPSK H Inner_Full 22.54 23.04 PC3 PASS
N66 15 30 CP-16QAM H Edge_1RB_Left 21.43 21.93 PC3 PASS
N66 15 30 CP-16QAM H Edge_1RB_Right 21.41 21.91 PC3 PASS
N66 15 30 CP-16QAM H Outer_Full 21.05 21.55 PC3 PASS
N66 15 30 CP-16QAM H Inner_Full 22.02 22.52 PC3 PASS
N66 15 30 CP-64QAM H Edge_1RB_Left 20.06 20.56 PC3 PASS
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N66 15 30 CP-64QAM H Edge_1RB_Right 20.13 20.63 PC3 PASS
N66 15 30 CP-64QAM H Outer_Full 20.57 21.07 PC3 PASS
N66 15 30 CP-64QAM H Inner_Full 20.60 21.10 PC3 PASS
N66 15 30 CP-256QAM H Edge_1RB_Left 17.31 17.81 PC3 PASS
N66 15 30 CP-256QAM H Edge_1RB_Right 17.38 17.88 PC3 PASS
N66 15 30 CP-256QAM H Outer_Full 17.58 18.08 PC3 PASS
N66 15 30 CP-256QAM H Inner_Full 17.54 18.04 PC3 PASS
N66 15 40 DFT-PI2BPSK L Edge_1RB_Left 22.97 23.47 PC3 PASS
N66 15 40 DFT-PI2BPSK L Edge_1RB_Right 23.07 23.57 PC3 PASS
N66 15 40 DFT-PI2BPSK L Outer_Full 22.94 23.44 PC3 PASS
N66 15 40 DFT-PI2BPSK L Inner_Full 22.93 23.43 PC3 PASS
N66 15 40 DFT-QPSK L Edge_1RB_Left 22.85 23.35 PC3 PASS
N66 15 40 DFT-QPSK L Edge_1RB_Right 23.05 23.55 PC3 PASS
N66 15 40 DFT-QPSK L Outer_Full 22.96 23.46 PC3 PASS
N66 15 40 DFT-QPSK L Inner_Full 22.96 23.46 PC3 PASS
N66 15 40 CP-QPSK L Edge_1RB_Left 20.77 21.27 PC3 PASS
N66 15 40 CP-QPSK L Edge_1RB_Right 21.01 21.51 PC3 PASS
N66 15 40 CP-QPSK L Outer_Full 21.11 21.61 PC3 PASS
N66 15 40 CP-QPSK L Inner_Full 22.48 22.98 PC3 PASS
N66 15 40 CP-16QAM L Edge_1RB_Left 21.23 21.73 PC3 PASS
N66 15 40 CP-16QAM L Edge_1RB_Right 21.51 22.01 PC3 PASS
N66 15 40 CP-16QAM L Outer_Full 20.98 21.48 PC3 PASS
N66 15 40 CP-16QAM L Inner_Full 21.96 22.46 PC3 PASS
N66 15 40 CP-64QAM L Edge_1RB_Left 20.14 20.64 PC3 PASS
N66 15 40 CP-64QAM L Edge_1RB_Right 20.18 20.68 PC3 PASS
N66 15 40 CP-64QAM L Outer_Full 20.42 20.92 PC3 PASS
N66 15 40 CP-64QAM L Inner_Full 20.43 20.93 PC3 PASS
N66 15 40 CP-256QAM L Edge_1RB_Left 17.16 17.66 PC3 PASS
N66 15 40 CP-256QAM L Edge_1RB_Right 17.54 18.04 PC3 PASS
N66 15 40 CP-256QAM L Outer_Full 17.54 18.04 PC3 PASS
N66 15 40 CP-256QAM L Inner_Full 17.50 18.00 PC3 PASS
N66 15 40 DFT-PI2BPSK M Edge_1RB_Left 23.01 23.51 PC3 PASS
N66 15 40 DFT-PI2BPSK M Edge_1RB_Right 23.15 23.65 PC3 PASS
N66 15 40 DFT-PI2BPSK M Outer_Full 23.09 23.59 PC3 PASS
N66 15 40 DFT-PI2BPSK M Inner_Full 23.13 23.63 PC3 PASS
N66 15 40 DFT-QPSK M Edge_1RB_Left 22.98 23.48 PC3 PASS
N66 15 40 DFT-QPSK M Edge_1RB_Right 23.13 23.63 PC3 PASS
N66 15 40 DFT-QPSK M Outer_Full 23.14 23.64 PC3 PASS
N66 15 40 DFT-QPSK M Inner_Full 23.11 23.61 PC3 PASS
N66 15 40 CP-QPSK M Edge_1RB_Left 20.92 21.42 PC3 PASS
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N66 15 40 CP-QPSK M Edge_1RB_Right 21.06 21.56 PC3 PASS
N66 15 40 CP-QPSK M Outer_Full 21.16 21.66 PC3 PASS
N66 15 40 CP-QPSK M Inner_Full 22.59 23.09 PC3 PASS
N66 15 40 CP-16QAM M Edge_1RB_Left 21.40 21.90 PC3 PASS
N66 15 40 CP-16QAM M Edge_1RB_Right 21.63 22.13 PC3 PASS
N66 15 40 CP-16QAM M Outer_Full 21.12 21.62 PC3 PASS
N66 15 40 CP-16QAM M Inner_Full 22.10 22.60 PC3 PASS
N66 15 40 CP-64QAM M Edge_1RB_Left 20.16 20.66 PC3 PASS
N66 15 40 CP-64QAM M Edge_1RB_Right 20.46 20.96 PC3 PASS
N66 15 40 CP-64QAM M Outer_Full 20.56 21.06 PC3 PASS
N66 15 40 CP-64QAM M Inner_Full 20.58 21.08 PC3 PASS
N66 15 40 CP-256QAM M Edge_1RB_Left 17.27 17.77 PC3 PASS
N66 15 40 CP-256QAM M Edge_1RB_Right 17.62 18.12 PC3 PASS
N66 15 40 CP-256QAM M Outer_Full 17.58 18.08 PC3 PASS
N66 15 40 CP-256QAM M Inner_Full 17.57 18.07 PC3 PASS
N66 15 40 DFT-PI2BPSK H Edge_1RB_Left 23.01 23.51 PC3 PASS
N66 15 40 DFT-PI2BPSK H Edge_1RB_Right 22.97 23.47 PC3 PASS
N66 15 40 DFT-PI2BPSK H Outer_Full 23.05 23.55 PC3 PASS
N66 15 40 DFT-PI2BPSK H Inner_Full 23.04 23.54 PC3 PASS
N66 15 40 DFT-QPSK H Edge_1RB_Left 22.96 23.46 PC3 PASS
N66 15 40 DFT-QPSK H Edge_1RB_Right 22.90 23.40 PC3 PASS
N66 15 40 DFT-QPSK H Outer_Full 23.09 23.59 PC3 PASS
N66 15 40 DFT-QPSK H Inner_Full 23.09 23.59 PC3 PASS
N66 15 40 CP-QPSK H Edge_1RB_Left 20.84 21.34 PC3 PASS
N66 15 40 CP-QPSK H Edge_1RB_Right 20.95 21.45 PC3 PASS
N66 15 40 CP-QPSK H Outer_Full 21.16 21.66 PC3 PASS
N66 15 40 CP-QPSK H Inner_Full 22.56 23.06 PC3 PASS
N66 15 40 CP-16QAM H Edge_1RB_Left 21.38 21.88 PC3 PASS
N66 15 40 CP-16QAM H Edge_1RB_Right 21.44 21.94 PC3 PASS
N66 15 40 CP-16QAM H Outer_Full 21.06 21.56 PC3 PASS
N66 15 40 CP-16QAM H Inner_Full 22.22 22.72 PC3 PASS
N66 15 40 CP-64QAM H Edge_1RB_Left 20.17 20.67 PC3 PASS
N66 15 40 CP-64QAM H Edge_1RB_Right 20.15 20.65 PC3 PASS
N66 15 40 CP-64QAM H Outer_Full 20.55 21.05 PC3 PASS
N66 15 40 CP-64QAM H Inner_Full 20.54 21.04 PC3 PASS
N66 15 40 CP-256QAM H Edge_1RB_Left 17.34 17.84 PC3 PASS
N66 15 40 CP-256QAM H Edge_1RB_Right 17.48 17.98 PC3 PASS
N66 15 40 CP-256QAM H Outer_Full 17.62 18.12 PC3 PASS
N66 15 40 CP-256QAM H Inner_Full 17.59 18.09 PC3 PASS
N66 15 5 CP-16QAM L Inner_Full 21.90 22.40 PC3 PASS
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N66 15 30 CP-QPSK L Edge_1RB_Right 20.98 21.48 PC3 PASS
N66 15 30 CP-16QAM L Inner_Full -31.61 -31.11 PC3 FAIL
N66 15 30 CP-QPSK M Edge_1RB_Left 20.89 21.39 PC3 PASS
N66 15 30 CP-16QAM M Outer_Full -31.62 -31.12 PC3 FAIL
N66 15 30 CP-256QAM M Edge_1RB_Left -31.62 -31.12 PC3 FAIL
N66 15 30 CP-QPSK H Edge_1RB_Left 20.96 21.46 PC3 PASS
N66 15 30 CP-256QAM H Edge_1RB_Left -31.70 -31.20 PC3 FAIL
N66 15 40 CP-QPSK L Outer_Full 21.08 21.58 PC3 PASS
N66 15 40 CP-64QAM L Edge_1RB_Left 20.09 20.59 PC3 PASS
N66 15 40 CP-256QAM L Outer_Full 17.55 18.05 PC3 PASS
N66 15 40 CP-QPSK M Edge_1RB_Left 20.92 21.42 PC3 PASS
N66 15 40 CP-16QAM M Outer_Full 21.15 21.65 PC3 PASS
N66 15 40 CP-256QAM M Edge_1RB_Left -30.50 -30.00 PC3 FAIL
N66 15 40 CP-QPSK H Edge_1RB_Right 20.95 21.45 PC3 PASS
N66 15 40 CP-16QAM H Inner_Full -30.60 -30.10 PC3 FAIL
N66 15 40 CP-256QAM H Edge_1RB_Right 17.51 18.01 PC3 PASS
N66 15 5 CP-16QAM L Inner_Full 21.98 22.48 PC3 PASS
N66 15 30 CP-QPSK L Edge_1RB_Right 20.96 21.46 PC3 PASS
N66 15 30 CP-16QAM L Inner_Full 21.98 22.48 PC3 PASS
N66 15 30 CP-QPSK M Edge_1RB_Left 20.84 21.34 PC3 PASS
N66 15 30 CP-16QAM M Outer_Full 21.08 21.58 PC3 PASS
N66 15 30 CP-256QAM M Edge_1RB_Left 17.30 17.80 PC3 PASS
N66 15 30 CP-QPSK H Edge_1RB_Left 20.90 21.40 PC3 PASS
N66 15 30 CP-256QAM H Edge_1RB_Left 17.32 17.82 PC3 PASS
N66 15 40 CP-QPSK L Outer_Full 21.09 21.59 PC3 PASS
N66 15 40 CP-64QAM L Edge_1RB_Left 20.13 20.63 PC3 PASS
N66 15 40 CP-256QAM L Outer_Full -30.57 -30.07 PC3 FAIL
N66 15 40 CP-QPSK M Edge_1RB_Left 20.95 21.45 PC3 PASS
N66 15 40 CP-16QAM M Outer_Full 21.13 21.63 PC3 PASS
N66 15 40 CP-256QAM M Edge_1RB_Left 17.32 17.82 PC3 PASS
N66 15 40 CP-QPSK H Edge_1RB_Right 20.96 21.46 PC3 PASS
N66 15 40 CP-16QAM H Inner_Full 22.16 22.66 PC3 PASS
N66 15 40 CP-256QAM H Edge_1RB_Right -30.60 -30.10 PC3 FAIL
N66 15 5 CP-16QAM L Inner_Full 22.02 22.52 PC3 PASS
N66 15 30 CP-QPSK L Edge_1RB_Right 21.00 21.50 PC3 PASS
N66 15 30 CP-16QAM L Inner_Full 22.01 22.51 PC3 PASS
N66 15 30 CP-QPSK M Edge_1RB_Left 20.89 21.39 PC3 PASS
N66 15 30 CP-16QAM M Outer_Full 21.12 21.62 PC3 PASS
N66 15 30 CP-256QAM M Edge_1RB_Left 17.32 17.82 PC3 PASS
N66 15 30 CP-QPSK H Edge_1RB_Left 20.99 21.49 PC3 PASS
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N66 15 30 CP-256QAM H Edge_1RB_Left 17.33 17.83 PC3 PASS
N66 15 40 CP-QPSK L Outer_Full 21.10 21.60 PC3 PASS
N66 15 40 CP-64QAM L Edge_1RB_Left 20.17 20.67 PC3 PASS
N66 15 40 CP-256QAM L Outer_Full 17.53 18.03 PC3 PASS
N66 15 40 CP-QPSK M Edge_1RB_Left 20.91 21.41 PC3 PASS
N66 15 40 CP-16QAM M Outer_Full 21.15 21.65 PC3 PASS
N66 15 40 CP-256QAM M Edge_1RB_Left 17.26 17.76 PC3 PASS
N66 15 40 CP-QPSK H Edge_1RB_Right 20.99 21.49 PC3 PASS
N66 15 40 CP-16QAM H Inner_Full 22.21 22.71 PC3 PASS
N66 15 40 CP-256QAM H Edge_1RB_Right 17.50 18.00 PC3 PASS
N66 15 5 CP-16QAM L Inner_Full 22.00 22.50 PC3 PASS
N66 15 30 CP-QPSK L Edge_1RB_Right 21.05 21.55 PC3 PASS
N66 15 30 CP-16QAM L Inner_Full 22.00 22.50 PC3 PASS
N66 15 30 CP-QPSK M Edge_1RB_Left 20.93 21.43 PC3 PASS
N66 15 30 CP-16QAM M Outer_Full 21.09 21.59 PC3 PASS
N66 15 30 CP-256QAM M Edge_1RB_Left 17.33 17.83 PC3 PASS
N66 15 30 CP-QPSK H Edge_1RB_Left 20.95 21.45 PC3 PASS
N66 15 30 CP-256QAM H Edge_1RB_Left 17.35 17.85 PC3 PASS
N66 15 40 CP-QPSK L Outer_Full 21.09 21.59 PC3 PASS
N66 15 40 CP-64QAM L Edge_1RB_Left 20.15 20.65 PC3 PASS
N66 15 40 CP-256QAM L Outer_Full 17.54 18.04 PC3 PASS
N66 15 40 CP-QPSK M Edge_1RB_Left 20.92 21.42 PC3 PASS
N66 15 40 CP-16QAM M Outer_Full 21.16 21.66 PC3 PASS
N66 15 40 CP-256QAM M Edge_1RB_Left 17.25 17.75 PC3 PASS
N66 15 40 CP-QPSK H Edge_1RB_Right 21.01 21.51 PC3 PASS
N66 15 40 CP-16QAM H Inner_Full 22.16 22.66 PC3 PASS
N66 15 40 CP-256QAM H Edge_1RB_Right 17.48 17.98 PC3 PASS
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Appendix B: Peak-to-Average Ratio for SA

Peak-to-Average Ratio(PAPR)

Test Result

Band SCS
Bandwidt

h
Modulation

Cha

nnel
RB Config Result Limit Verdict

N66 15 40 DFT-PI2BPSK L Outer_Full 10.26 ≤13 PASS
N66 15 40 DFT-QPSK L Outer_Full 8.77 ≤13 PASS
N66 15 40 DFT-PI2BPSK M Outer_Full 10.46 ≤13 PASS
N66 15 40 DFT-QPSK M Outer_Full 8.71 ≤13 PASS
N66 15 40 DFT-PI2BPSK H Outer_Full 10.25 ≤13 PASS
N66 15 40 DFT-QPSK H Outer_Full 8.74 ≤13 PASS
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Test Graphs

1-N66-PC3-15-40-L-1-DFT-PI2BPSK-Outer_
Full-216@0-Ant1-10.26-100%-0.00-10.26-PA

SS-≤13

1-N66-PC3-15-40-L-2-DFT-QPSK-Outer_Full
-216@0-Ant1-8.77-100%-0.00-8.77-PASS-≤1

3

1-N66-PC3-15-40-M-1-DFT-PI2BPSK-Outer_
Full-216@0-Ant1-10.46-100%-0.00-10.46-PA

SS-≤13

1-N66-PC3-15-40-M-2-DFT-QPSK-Outer_Ful
l-216@0-Ant1-8.71-100%-0.00-8.71-PASS-≤

13
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1-N66-PC3-15-40-H-1-DFT-PI2BPSK-Outer_
Full-216@0-Ant1-10.25-100%-0.00-10.25-PA

SS-≤13

1-N66-PC3-15-40-H-2-DFT-QPSK-Outer_Full
-216@0-Ant1-8.74-100%-0.00-8.74-PASS-≤1

3
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Appendix C: 26dB Bandwidth and Occupied Bandwidth for SA

Test Result

Band SCS Bandwidth Modulation Channel RB Config
Result

(99%)

Result

(26dB)

Verdict

N66 15 5 DFT-QPSK L Outer_Full 4.476 5.010 PASS
N66 15 5 DFT-PI2BPSK L Outer_Full 4.483 5.000 PASS
N66 15 5 DFT-16QAM L Outer_Full 4.491 4.950 PASS
N66 15 5 DFT-64QAM L Outer_Full 4.474 5.050 PASS
N66 15 5 CP-QPSK L Outer_Full 4.467 4.990 PASS
N66 15 5 CP-16QAM L Outer_Full 4.468 5.110 PASS
N66 15 5 CP-64QAM L Outer_Full 4.478 5.130 PASS
N66 15 5 CP-256QAM L Outer_Full 4.479 5.120 PASS
N66 15 5 DFT-QPSK M Outer_Full 4.475 4.930 PASS
N66 15 5 DFT-PI2BPSK M Outer_Full 4.489 4.970 PASS
N66 15 5 DFT-16QAM M Outer_Full 4.47 5.040 PASS
N66 15 5 DFT-64QAM M Outer_Full 4.471 5.020 PASS
N66 15 5 CP-QPSK M Outer_Full 4.473 5.030 PASS
N66 15 5 CP-16QAM M Outer_Full 4.47 5.060 PASS
N66 15 5 CP-64QAM M Outer_Full 4.466 5.050 PASS
N66 15 5 CP-256QAM M Outer_Full 4.49 5.020 PASS
N66 15 5 DFT-QPSK H Outer_Full 4.47 4.940 PASS
N66 15 5 DFT-PI2BPSK H Outer_Full 4.47 5.070 PASS
N66 15 5 DFT-16QAM H Outer_Full 4.47 5.020 PASS
N66 15 5 DFT-64QAM H Outer_Full 4.48 5.020 PASS
N66 15 5 CP-QPSK H Outer_Full 4.47 5.070 PASS
N66 15 5 CP-16QAM H Outer_Full 4.463 5.020 PASS
N66 15 5 CP-64QAM H Outer_Full 4.475 4.920 PASS
N66 15 5 CP-256QAM H Outer_Full 4.485 5.190 PASS
N66 15 10 DFT-QPSK L Outer_Full 8.946 9.480 PASS
N66 15 10 DFT-PI2BPSK L Outer_Full 8.938 9.660 PASS
N66 15 10 DFT-16QAM L Outer_Full 8.939 9.480 PASS
N66 15 10 DFT-64QAM L Outer_Full 8.963 9.620 PASS
N66 15 10 CP-QPSK L Outer_Full 9.295 9.960 PASS
N66 15 10 CP-16QAM L Outer_Full 9.294 9.900 PASS
N66 15 10 CP-64QAM L Outer_Full 9.289 10.120 PASS
N66 15 10 CP-256QAM L Outer_Full 9.305 10.040 PASS
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N66 15 10 DFT-QPSK M Outer_Full 8.926 9.620 PASS
N66 15 10 DFT-PI2BPSK M Outer_Full 8.942 9.760 PASS
N66 15 10 DFT-16QAM M Outer_Full 8.932 9.660 PASS
N66 15 10 DFT-64QAM M Outer_Full 8.946 9.600 PASS
N66 15 10 CP-QPSK M Outer_Full 9.297 10.180 PASS
N66 15 10 CP-16QAM M Outer_Full 9.278 9.900 PASS
N66 15 10 CP-64QAM M Outer_Full 9.308 10.100 PASS
N66 15 10 CP-256QAM M Outer_Full 9.304 10.020 PASS
N66 15 10 DFT-QPSK H Outer_Full 8.949 9.640 PASS
N66 15 10 DFT-PI2BPSK H Outer_Full 8.951 9.700 PASS
N66 15 10 DFT-16QAM H Outer_Full 8.938 9.640 PASS
N66 15 10 DFT-64QAM H Outer_Full 8.957 9.680 PASS
N66 15 10 CP-QPSK H Outer_Full 9.285 10.080 PASS
N66 15 10 CP-16QAM H Outer_Full 9.299 10.160 PASS
N66 15 10 CP-64QAM H Outer_Full 9.298 10.020 PASS
N66 15 10 CP-256QAM H Outer_Full 9.308 10.100 PASS
N66 15 15 DFT-QPSK L Outer_Full 13.503 14.340 PASS
N66 15 15 DFT-PI2BPSK L Outer_Full 13.441 14.220 PASS
N66 15 15 DFT-16QAM L Outer_Full 13.455 14.340 PASS
N66 15 15 DFT-64QAM L Outer_Full 13.438 14.370 PASS
N66 15 15 CP-QPSK L Outer_Full 14.14 15.000 PASS
N66 15 15 CP-16QAM L Outer_Full 14.086 15.000 PASS
N66 15 15 CP-64QAM L Outer_Full 14.132 14.970 PASS
N66 15 15 CP-256QAM L Outer_Full 14.102 15.060 PASS
N66 15 15 DFT-QPSK M Outer_Full 13.472 14.340 PASS
N66 15 15 DFT-PI2BPSK M Outer_Full 13.447 14.250 PASS
N66 15 15 DFT-16QAM M Outer_Full 13.47 14.460 PASS
N66 15 15 DFT-64QAM M Outer_Full 13.446 14.220 PASS
N66 15 15 CP-QPSK M Outer_Full 14.095 15.030 PASS
N66 15 15 CP-16QAM M Outer_Full 14.093 15.030 PASS
N66 15 15 CP-64QAM M Outer_Full 14.182 15.030 PASS
N66 15 15 CP-256QAM M Outer_Full 14.176 15.120 PASS
N66 15 15 DFT-QPSK H Outer_Full 13.514 14.460 PASS
N66 15 15 DFT-PI2BPSK H Outer_Full 13.465 14.310 PASS
N66 15 15 DFT-16QAM H Outer_Full 13.464 14.370 PASS
N66 15 15 DFT-64QAM H Outer_Full 13.464 14.190 PASS
N66 15 15 CP-QPSK H Outer_Full 14.148 15.030 PASS
N66 15 15 CP-16QAM H Outer_Full 14.152 14.970 PASS
N66 15 15 CP-64QAM H Outer_Full 14.139 15.120 PASS
N66 15 15 CP-256QAM H Outer_Full 14.127 15.120 PASS
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N66 15 20 DFT-QPSK L Outer_Full 17.872 18.880 PASS
N66 15 20 DFT-PI2BPSK L Outer_Full 17.894 18.880 PASS
N66 15 20 DFT-16QAM L Outer_Full 17.896 18.720 PASS
N66 15 20 DFT-64QAM L Outer_Full 17.909 18.840 PASS
N66 15 20 CP-QPSK L Outer_Full 18.913 19.880 PASS
N66 15 20 CP-16QAM L Outer_Full 18.939 20.000 PASS
N66 15 20 CP-64QAM L Outer_Full 18.978 19.840 PASS
N66 15 20 CP-256QAM L Outer_Full 18.911 19.840 PASS
N66 15 20 DFT-QPSK M Outer_Full 17.899 18.960 PASS
N66 15 20 DFT-PI2BPSK M Outer_Full 17.876 18.840 PASS
N66 15 20 DFT-16QAM M Outer_Full 17.88 18.920 PASS
N66 15 20 DFT-64QAM M Outer_Full 17.908 18.920 PASS
N66 15 20 CP-QPSK M Outer_Full 18.926 19.840 PASS
N66 15 20 CP-16QAM M Outer_Full 18.948 19.920 PASS
N66 15 20 CP-64QAM M Outer_Full 18.963 19.880 PASS
N66 15 20 CP-256QAM M Outer_Full 18.921 19.800 PASS
N66 15 20 DFT-QPSK H Outer_Full 17.897 18.800 PASS
N66 15 20 DFT-PI2BPSK H Outer_Full 17.933 19.000 PASS
N66 15 20 DFT-16QAM H Outer_Full 17.901 18.920 PASS
N66 15 20 DFT-64QAM H Outer_Full 17.881 18.880 PASS
N66 15 20 CP-QPSK H Outer_Full 18.951 19.880 PASS
N66 15 20 CP-16QAM H Outer_Full 18.966 19.880 PASS
N66 15 20 CP-64QAM H Outer_Full 18.948 19.880 PASS
N66 15 20 CP-256QAM H Outer_Full 18.952 20.000 PASS
N66 15 30 DFT-QPSK L Outer_Full 28.567 29.820 PASS
N66 15 30 DFT-PI2BPSK L Outer_Full 28.565 29.760 PASS
N66 15 30 DFT-16QAM L Outer_Full 28.562 29.640 PASS
N66 15 30 DFT-64QAM L Outer_Full 28.55 29.820 PASS
N66 15 30 CP-QPSK L Outer_Full 28.508 29.760 PASS
N66 15 30 CP-16QAM L Outer_Full 28.547 29.760 PASS
N66 15 30 CP-64QAM L Outer_Full 28.523 31.200 PASS
N66 15 30 CP-256QAM L Outer_Full 28.468 29.940 PASS
N66 15 30 DFT-QPSK M Outer_Full 28.575 31.200 PASS
N66 15 30 DFT-PI2BPSK M Outer_Full 28.641 29.700 PASS
N66 15 30 DFT-16QAM M Outer_Full 28.594 29.580 PASS
N66 15 30 DFT-64QAM M Outer_Full 28.611 29.820 PASS
N66 15 30 CP-QPSK M Outer_Full 28.545 31.380 PASS
N66 15 30 CP-16QAM M Outer_Full 28.633 29.700 PASS
N66 15 30 CP-64QAM M Outer_Full 28.58 29.880 PASS
N66 15 30 CP-256QAM M Outer_Full 28.559 29.880 PASS
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N66 15 30 DFT-QPSK H Outer_Full 28.561 29.820 PASS
N66 15 30 DFT-PI2BPSK H Outer_Full 28.579 29.760 PASS
N66 15 30 DFT-16QAM H Outer_Full 28.588 29.700 PASS
N66 15 30 DFT-64QAM H Outer_Full 28.588 29.760 PASS
N66 15 30 CP-QPSK H Outer_Full 28.466 29.760 PASS
N66 15 30 CP-16QAM H Outer_Full 28.581 29.820 PASS
N66 15 30 CP-64QAM H Outer_Full 28.558 29.700 PASS
N66 15 30 CP-256QAM H Outer_Full 28.484 29.760 PASS
N66 15 40 DFT-QPSK L Outer_Full 38.565 40.320 PASS
N66 15 40 DFT-PI2BPSK L Outer_Full 38.455 40.080 PASS
N66 15 40 DFT-16QAM L Outer_Full 38.562 40.320 PASS
N66 15 40 DFT-64QAM L Outer_Full 38.369 40.320 PASS
N66 15 40 CP-QPSK L Outer_Full 38.489 40.160 PASS
N66 15 40 CP-16QAM L Outer_Full 38.547 40.320 PASS
N66 15 40 CP-64QAM L Outer_Full 38.514 40.240 PASS
N66 15 40 CP-256QAM L Outer_Full 38.567 40.240 PASS
N66 15 40 DFT-QPSK M Outer_Full 38.695 40.400 PASS
N66 15 40 DFT-PI2BPSK M Outer_Full 38.526 40.240 PASS
N66 15 40 DFT-16QAM M Outer_Full 38.564 40.320 PASS
N66 15 40 DFT-64QAM M Outer_Full 38.513 40.160 PASS
N66 15 40 CP-QPSK M Outer_Full 38.603 40.160 PASS
N66 15 40 CP-16QAM M Outer_Full 38.598 40.240 PASS
N66 15 40 CP-64QAM M Outer_Full 38.578 40.080 PASS
N66 15 40 CP-256QAM M Outer_Full 38.644 40.240 PASS
N66 15 40 DFT-QPSK H Outer_Full 38.619 40.240 PASS
N66 15 40 DFT-PI2BPSK H Outer_Full 38.48 40.240 PASS
N66 15 40 DFT-16QAM H Outer_Full 38.497 40.320 PASS
N66 15 40 DFT-64QAM H Outer_Full 38.424 40.240 PASS
N66 15 40 CP-QPSK H Outer_Full 38.536 40.160 PASS
N66 15 40 CP-16QAM H Outer_Full 38.542 40.320 PASS
N66 15 40 CP-64QAM H Outer_Full 38.515 40.320 PASS
N66 15 40 CP-256QAM H Outer_Full 38.557 40.320 PASS
N66 15 5 DFT-256QAM L Outer_Full 4.485 4.980 PASS
N66 15 40 CP-QPSK L Outer_Full 38.479 40.320 PASS
N66 15 40 DFT-256QAM M Outer_Full 38.495 40.240 PASS
N66 15 40 CP-256QAM M Outer_Full 38.622 40.160 PASS
N66 15 40 CP-256QAM H Outer_Full 38.539 40.240 PASS
N66 15 5 DFT-256QAM L Outer_Full 4.468 5.000 PASS
N66 15 40 CP-QPSK L Outer_Full 38.51 40.240 PASS
N66 15 40 DFT-256QAM M Outer_Full 38.483 40.160 PASS
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N66 15 40 CP-256QAM M Outer_Full 38.572 40.240 PASS
N66 15 40 CP-256QAM H Outer_Full 38.475 40.240 PASS
N66 15 5 DFT-256QAM L Outer_Full 4.465 4.820 PASS
N66 15 40 CP-QPSK L Outer_Full 38.481 40.240 PASS
N66 15 40 DFT-256QAM M Outer_Full 79.234 80.000 FAIL
N66 15 40 CP-256QAM M Outer_Full 38.543 40.320 PASS
N66 15 40 CP-256QAM H Outer_Full 79.165 80.000 FAIL
N66 15 5 DFT-256QAM L Outer_Full 4.481 5.030 PASS
N66 15 40 CP-QPSK L Outer_Full 38.566 40.160 PASS
N66 15 40 DFT-256QAM M Outer_Full 38.463 40.160 PASS
N66 15 40 CP-256QAM M Outer_Full 38.499 40.240 PASS
N66 15 40 CP-256QAM H Outer_Full 38.591 40.320 PASS
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Test Graphs

1-N66-PC3-15-5-L-1-DFT-QPSK-Outer_Full-
25@0-Ant1-4.476-5.010-≤5-PASS

1-N66-PC3-15-5-L-2-DFT-PI2BPSK-Outer_F
ull-25@0-Ant1-4.483-5.000-≤5-PASS

1-N66-PC3-15-5-L-3-DFT-16QAM-Outer_Full
-25@0-Ant1-4.491-4.950-≤5-PASS

1-N66-PC3-15-5-L-4-DFT-64QAM-Outer_Full
-25@0-Ant1-4.474-5.050-≤5-PASS
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1-N66-PC3-15-5-L-5-CP-QPSK-Outer_Full-2
5@0-Ant1-4.467-4.990-≤5-PASS

1-N66-PC3-15-5-L-6-CP-16QAM-Outer_Full-
25@0-Ant1-4.468-5.110-≤5-PASS

1-N66-PC3-15-5-L-7-CP-64QAM-Outer_Full-
25@0-Ant1-4.478-5.130-≤5-PASS

1-N66-PC3-15-5-L-8-CP-256QAM-Outer_Full
-25@0-Ant1-4.479-5.120-≤5-PASS
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1-N66-PC3-15-5-M-1-DFT-QPSK-Outer_Full-
25@0-Ant1-4.475-4.930-≤5-PASS

1-N66-PC3-15-5-M-2-DFT-PI2BPSK-Outer_F
ull-25@0-Ant1-4.489-4.970-≤5-PASS

1-N66-PC3-15-5-M-3-DFT-16QAM-Outer_Ful
l-25@0-Ant1-4.47-5.040-≤5-PASS

1-N66-PC3-15-5-M-4-DFT-64QAM-Outer_Ful
l-25@0-Ant1-4.471-5.020-≤5-PASS
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1-N66-PC3-15-5-M-5-CP-QPSK-Outer_Full-2
5@0-Ant1-4.473-5.030-≤5-PASS

1-N66-PC3-15-5-M-6-CP-16QAM-Outer_Full-
25@0-Ant1-4.47-5.060-≤5-PASS

1-N66-PC3-15-5-M-7-CP-64QAM-Outer_Full-
25@0-Ant1-4.466-5.050-≤5-PASS

1-N66-PC3-15-5-M-8-CP-256QAM-Outer_Ful
l-25@0-Ant1-4.49-5.020-≤5-PASS
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1-N66-PC3-15-5-H-1-DFT-QPSK-Outer_Full-
25@0-Ant1-4.47-4.940-≤5-PASS

1-N66-PC3-15-5-H-2-DFT-PI2BPSK-Outer_F
ull-25@0-Ant1-4.47-5.070-≤5-PASS

1-N66-PC3-15-5-H-3-DFT-16QAM-Outer_Ful
l-25@0-Ant1-4.47-5.020-≤5-PASS

1-N66-PC3-15-5-H-4-DFT-64QAM-Outer_Ful
l-25@0-Ant1-4.48-5.020-≤5-PASS
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1-N66-PC3-15-5-H-5-CP-QPSK-Outer_Full-2
5@0-Ant1-4.47-5.070-≤5-PASS

1-N66-PC3-15-5-H-6-CP-16QAM-Outer_Full-
25@0-Ant1-4.463-5.020-≤5-PASS

1-N66-PC3-15-5-H-7-CP-64QAM-Outer_Full-
25@0-Ant1-4.475-4.920-≤5-PASS

1-N66-PC3-15-5-H-8-CP-256QAM-Outer_Ful
l-25@0-Ant1-4.485-5.190-≤5-PASS
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1-N66-PC3-15-10-L-1-DFT-QPSK-Outer_Full
-50@0-Ant1-8.946-9.480-≤10-PASS

1-N66-PC3-15-10-L-2-DFT-PI2BPSK-Outer_
Full-50@0-Ant1-8.938-9.660-≤10-PASS

1-N66-PC3-15-10-L-3-DFT-16QAM-Outer_Fu
ll-50@0-Ant1-8.939-9.480-≤10-PASS

1-N66-PC3-15-10-L-4-DFT-64QAM-Outer_Fu
ll-50@0-Ant1-8.963-9.620-≤10-PASS
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1-N66-PC3-15-10-L-5-CP-QPSK-Outer_Full-
52@0-Ant1-9.295-9.960-≤10-PASS

1-N66-PC3-15-10-L-6-CP-16QAM-Outer_Full
-52@0-Ant1-9.294-9.900-≤10-PASS

1-N66-PC3-15-10-L-7-CP-64QAM-Outer_Full
-52@0-Ant1-9.289-10.120-≤10-PASS

1-N66-PC3-15-10-L-8-CP-256QAM-Outer_F
ull-52@0-Ant1-9.305-10.040-≤10-PASS
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1-N66-PC3-15-10-M-1-DFT-QPSK-Outer_Ful
l-50@0-Ant1-8.926-9.620-≤10-PASS

1-N66-PC3-15-10-M-2-DFT-PI2BPSK-Outer_
Full-50@0-Ant1-8.942-9.760-≤10-PASS

1-N66-PC3-15-10-M-3-DFT-16QAM-Outer_F
ull-50@0-Ant1-8.932-9.660-≤10-PASS

1-N66-PC3-15-10-M-4-DFT-64QAM-Outer_F
ull-50@0-Ant1-8.946-9.600-≤10-PASS
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1-N66-PC3-15-10-M-5-CP-QPSK-Outer_Full-
52@0-Ant1-9.297-10.180-≤10-PASS

1-N66-PC3-15-10-M-6-CP-16QAM-Outer_Ful
l-52@0-Ant1-9.278-9.900-≤10-PASS

1-N66-PC3-15-10-M-7-CP-64QAM-Outer_Ful
l-52@0-Ant1-9.308-10.100-≤10-PASS

1-N66-PC3-15-10-M-8-CP-256QAM-Outer_F
ull-52@0-Ant1-9.304-10.020-≤10-PASS
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1-N66-PC3-15-10-H-1-DFT-QPSK-Outer_Full
-50@0-Ant1-8.949-9.640-≤10-PASS

1-N66-PC3-15-10-H-2-DFT-PI2BPSK-Outer_
Full-50@0-Ant1-8.951-9.700-≤10-PASS

1-N66-PC3-15-10-H-3-DFT-16QAM-Outer_F
ull-50@0-Ant1-8.938-9.640-≤10-PASS

1-N66-PC3-15-10-H-4-DFT-64QAM-Outer_F
ull-50@0-Ant1-8.957-9.680-≤10-PASS
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1-N66-PC3-15-10-H-5-CP-QPSK-Outer_Full-
52@0-Ant1-9.285-10.080-≤10-PASS

1-N66-PC3-15-10-H-6-CP-16QAM-Outer_Ful
l-52@0-Ant1-9.299-10.160-≤10-PASS

1-N66-PC3-15-10-H-7-CP-64QAM-Outer_Ful
l-52@0-Ant1-9.298-10.020-≤10-PASS

1-N66-PC3-15-10-H-8-CP-256QAM-Outer_F
ull-52@0-Ant1-9.308-10.100-≤10-PASS
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1-N66-PC3-15-15-L-1-DFT-QPSK-Outer_Full
-75@0-Ant1-13.503-14.340-≤15-PASS

1-N66-PC3-15-15-L-2-DFT-PI2BPSK-Outer_
Full-75@0-Ant1-13.441-14.220-≤15-PASS

1-N66-PC3-15-15-L-3-DFT-16QAM-Outer_Fu
ll-75@0-Ant1-13.455-14.340-≤15-PASS

1-N66-PC3-15-15-L-4-DFT-64QAM-Outer_Fu
ll-75@0-Ant1-13.438-14.370-≤15-PASS
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1-N66-PC3-15-15-L-5-CP-QPSK-Outer_Full-
79@0-Ant1-14.14-15.000-≤15-PASS

1-N66-PC3-15-15-L-6-CP-16QAM-Outer_Full
-79@0-Ant1-14.086-15.000-≤15-PASS

1-N66-PC3-15-15-L-7-CP-64QAM-Outer_Full
-79@0-Ant1-14.132-14.970-≤15-PASS

1-N66-PC3-15-15-L-8-CP-256QAM-Outer_F
ull-79@0-Ant1-14.102-15.060-≤15-PASS
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1-N66-PC3-15-15-M-1-DFT-QPSK-Outer_Ful
l-75@0-Ant1-13.472-14.340-≤15-PASS

1-N66-PC3-15-15-M-2-DFT-PI2BPSK-Outer_
Full-75@0-Ant1-13.447-14.250-≤15-PASS

1-N66-PC3-15-15-M-3-DFT-16QAM-Outer_F
ull-75@0-Ant1-13.47-14.460-≤15-PASS

1-N66-PC3-15-15-M-4-DFT-64QAM-Outer_F
ull-75@0-Ant1-13.446-14.220-≤15-PASS
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1-N66-PC3-15-15-M-5-CP-QPSK-Outer_Full-
79@0-Ant1-14.095-15.030-≤15-PASS

1-N66-PC3-15-15-M-6-CP-16QAM-Outer_Ful
l-79@0-Ant1-14.093-15.030-≤15-PASS

1-N66-PC3-15-15-M-7-CP-64QAM-Outer_Ful
l-79@0-Ant1-14.182-15.030-≤15-PASS

1-N66-PC3-15-15-M-8-CP-256QAM-Outer_F
ull-79@0-Ant1-14.176-15.120-≤15-PASS
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1-N66-PC3-15-15-H-1-DFT-QPSK-Outer_Full
-75@0-Ant1-13.514-14.460-≤15-PASS

1-N66-PC3-15-15-H-2-DFT-PI2BPSK-Outer_
Full-75@0-Ant1-13.465-14.310-≤15-PASS

1-N66-PC3-15-15-H-3-DFT-16QAM-Outer_F
ull-75@0-Ant1-13.464-14.370-≤15-PASS

1-N66-PC3-15-15-H-4-DFT-64QAM-Outer_F
ull-75@0-Ant1-13.464-14.190-≤15-PASS
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1-N66-PC3-15-15-H-5-CP-QPSK-Outer_Full-
79@0-Ant1-14.148-15.030-≤15-PASS

1-N66-PC3-15-15-H-6-CP-16QAM-Outer_Ful
l-79@0-Ant1-14.152-14.970-≤15-PASS

1-N66-PC3-15-15-H-7-CP-64QAM-Outer_Ful
l-79@0-Ant1-14.139-15.120-≤15-PASS

1-N66-PC3-15-15-H-8-CP-256QAM-Outer_F
ull-79@0-Ant1-14.127-15.120-≤15-PASS
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1-N66-PC3-15-20-L-1-DFT-QPSK-Outer_Full
-100@0-Ant1-17.872-18.880-≤20-PASS

1-N66-PC3-15-20-L-2-DFT-PI2BPSK-Outer_
Full-100@0-Ant1-17.894-18.880-≤20-PASS

1-N66-PC3-15-20-L-3-DFT-16QAM-Outer_Fu
ll-100@0-Ant1-17.896-18.720-≤20-PASS

1-N66-PC3-15-20-L-4-DFT-64QAM-Outer_Fu
ll-100@0-Ant1-17.909-18.840-≤20-PASS
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1-N66-PC3-15-20-L-5-CP-QPSK-Outer_Full-
106@0-Ant1-18.913-19.880-≤20-PASS

1-N66-PC3-15-20-L-6-CP-16QAM-Outer_Full
-106@0-Ant1-18.939-20.000-≤20-PASS

1-N66-PC3-15-20-L-7-CP-64QAM-Outer_Full
-106@0-Ant1-18.978-19.840-≤20-PASS

1-N66-PC3-15-20-L-8-CP-256QAM-Outer_F
ull-106@0-Ant1-18.911-19.840-≤20-PASS
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1-N66-PC3-15-20-M-1-DFT-QPSK-Outer_Ful
l-100@0-Ant1-17.899-18.960-≤20-PASS

1-N66-PC3-15-20-M-2-DFT-PI2BPSK-Outer_
Full-100@0-Ant1-17.876-18.840-≤20-PASS

1-N66-PC3-15-20-M-3-DFT-16QAM-Outer_F
ull-100@0-Ant1-17.88-18.920-≤20-PASS

1-N66-PC3-15-20-M-4-DFT-64QAM-Outer_F
ull-100@0-Ant1-17.908-18.920-≤20-PASS
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1-N66-PC3-15-20-M-5-CP-QPSK-Outer_Full-
106@0-Ant1-18.926-19.840-≤20-PASS

1-N66-PC3-15-20-M-6-CP-16QAM-Outer_Ful
l-106@0-Ant1-18.948-19.920-≤20-PASS

1-N66-PC3-15-20-M-7-CP-64QAM-Outer_Ful
l-106@0-Ant1-18.963-19.880-≤20-PASS

1-N66-PC3-15-20-M-8-CP-256QAM-Outer_F
ull-106@0-Ant1-18.921-19.800-≤20-PASS
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1-N66-PC3-15-20-H-1-DFT-QPSK-Outer_Full
-100@0-Ant1-17.897-18.800-≤20-PASS

1-N66-PC3-15-20-H-2-DFT-PI2BPSK-Outer_
Full-100@0-Ant1-17.933-19.000-≤20-PASS

1-N66-PC3-15-20-H-3-DFT-16QAM-Outer_F
ull-100@0-Ant1-17.901-18.920-≤20-PASS

1-N66-PC3-15-20-H-4-DFT-64QAM-Outer_F
ull-100@0-Ant1-17.881-18.880-≤20-PASS
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1-N66-PC3-15-20-H-5-CP-QPSK-Outer_Full-
106@0-Ant1-18.951-19.880-≤20-PASS

1-N66-PC3-15-20-H-6-CP-16QAM-Outer_Ful
l-106@0-Ant1-18.966-19.880-≤20-PASS

1-N66-PC3-15-20-H-7-CP-64QAM-Outer_Ful
l-106@0-Ant1-18.948-19.880-≤20-PASS

1-N66-PC3-15-20-H-8-CP-256QAM-Outer_F
ull-106@0-Ant1-18.952-20.000-≤20-PASS
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1-N66-PC3-15-30-L-1-DFT-QPSK-Outer_Full
-160@0-Ant1-28.567-29.820-≤30-PASS

1-N66-PC3-15-30-L-2-DFT-PI2BPSK-Outer_
Full-160@0-Ant1-28.565-29.760-≤30-PASS

1-N66-PC3-15-30-L-3-DFT-16QAM-Outer_Fu
ll-160@0-Ant1-28.562-29.640-≤30-PASS

1-N66-PC3-15-30-L-4-DFT-64QAM-Outer_Fu
ll-160@0-Ant1-28.55-29.820-≤30-PASS
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1-N66-PC3-15-30-L-5-CP-QPSK-Outer_Full-
160@0-Ant1-28.508-29.760-≤30-PASS

1-N66-PC3-15-30-L-6-CP-16QAM-Outer_Full
-160@0-Ant1-28.547-29.760-≤30-PASS

1-N66-PC3-15-30-L-7-CP-64QAM-Outer_Full
-160@0-Ant1-28.523-31.200-≤30-PASS

1-N66-PC3-15-30-L-8-CP-256QAM-Outer_F
ull-160@0-Ant1-28.468-29.940-≤30-PASS
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1-N66-PC3-15-30-M-1-DFT-QPSK-Outer_Ful
l-160@0-Ant1-28.575-31.200-≤30-PASS

1-N66-PC3-15-30-M-2-DFT-PI2BPSK-Outer_
Full-160@0-Ant1-28.641-29.700-≤30-PASS

1-N66-PC3-15-30-M-3-DFT-16QAM-Outer_F
ull-160@0-Ant1-28.594-29.580-≤30-PASS

1-N66-PC3-15-30-M-4-DFT-64QAM-Outer_F
ull-160@0-Ant1-28.611-29.820-≤30-PASS
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1-N66-PC3-15-30-M-5-CP-QPSK-Outer_Full-
160@0-Ant1-28.545-31.380-≤30-PASS

1-N66-PC3-15-30-M-6-CP-16QAM-Outer_Ful
l-160@0-Ant1-28.633-29.700-≤30-PASS

1-N66-PC3-15-30-M-7-CP-64QAM-Outer_Ful
l-160@0-Ant1-28.58-29.880-≤30-PASS

1-N66-PC3-15-30-M-8-CP-256QAM-Outer_F
ull-160@0-Ant1-28.559-29.880-≤30-PASS
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1-N66-PC3-15-30-H-1-DFT-QPSK-Outer_Full
-160@0-Ant1-28.561-29.820-≤30-PASS

1-N66-PC3-15-30-H-2-DFT-PI2BPSK-Outer_
Full-160@0-Ant1-28.579-29.760-≤30-PASS

1-N66-PC3-15-30-H-3-DFT-16QAM-Outer_F
ull-160@0-Ant1-28.588-29.700-≤30-PASS

1-N66-PC3-15-30-H-4-DFT-64QAM-Outer_F
ull-160@0-Ant1-28.588-29.760-≤30-PASS
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1-N66-PC3-15-30-H-5-CP-QPSK-Outer_Full-
160@0-Ant1-28.466-29.760-≤30-PASS

1-N66-PC3-15-30-H-6-CP-16QAM-Outer_Ful
l-160@0-Ant1-28.581-29.820-≤30-PASS

1-N66-PC3-15-30-H-7-CP-64QAM-Outer_Ful
l-160@0-Ant1-28.558-29.700-≤30-PASS

1-N66-PC3-15-30-H-8-CP-256QAM-Outer_F
ull-160@0-Ant1-28.484-29.760-≤30-PASS
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1-N66-PC3-15-40-L-1-DFT-QPSK-Outer_Full
-216@0-Ant1-38.565-40.320-≤40-PASS

1-N66-PC3-15-40-L-2-DFT-PI2BPSK-Outer_
Full-216@0-Ant1-38.455-40.080-≤40-PASS

1-N66-PC3-15-40-L-3-DFT-16QAM-Outer_Fu
ll-216@0-Ant1-38.562-40.320-≤40-PASS

1-N66-PC3-15-40-L-4-DFT-64QAM-Outer_Fu
ll-216@0-Ant1-38.369-40.320-≤40-PASS
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1-N66-PC3-15-40-L-5-CP-QPSK-Outer_Full-
216@0-Ant1-38.489-40.160-≤40-PASS

1-N66-PC3-15-40-L-6-CP-16QAM-Outer_Full
-216@0-Ant1-38.547-40.320-≤40-PASS

1-N66-PC3-15-40-L-7-CP-64QAM-Outer_Full
-216@0-Ant1-38.514-40.240-≤40-PASS

1-N66-PC3-15-40-L-8-CP-256QAM-Outer_F
ull-216@0-Ant1-38.567-40.240-≤40-PASS
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1-N66-PC3-15-40-M-1-DFT-QPSK-Outer_Ful
l-216@0-Ant1-38.695-40.400-≤40-PASS

1-N66-PC3-15-40-M-2-DFT-PI2BPSK-Outer_
Full-216@0-Ant1-38.526-40.240-≤40-PASS

1-N66-PC3-15-40-M-3-DFT-16QAM-Outer_F
ull-216@0-Ant1-38.564-40.320-≤40-PASS

1-N66-PC3-15-40-M-4-DFT-64QAM-Outer_F
ull-216@0-Ant1-38.513-40.160-≤40-PASS
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1-N66-PC3-15-40-M-5-CP-QPSK-Outer_Full-
216@0-Ant1-38.603-40.160-≤40-PASS

1-N66-PC3-15-40-M-6-CP-16QAM-Outer_Ful
l-216@0-Ant1-38.598-40.240-≤40-PASS

1-N66-PC3-15-40-M-7-CP-64QAM-Outer_Ful
l-216@0-Ant1-38.578-40.080-≤40-PASS

1-N66-PC3-15-40-M-8-CP-256QAM-Outer_F
ull-216@0-Ant1-38.644-40.240-≤40-PASS
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1-N66-PC3-15-40-H-1-DFT-QPSK-Outer_Full
-216@0-Ant1-38.619-40.240-≤40-PASS

1-N66-PC3-15-40-H-2-DFT-PI2BPSK-Outer_
Full-216@0-Ant1-38.48-40.240-≤40-PASS

1-N66-PC3-15-40-H-3-DFT-16QAM-Outer_F
ull-216@0-Ant1-38.497-40.320-≤40-PASS

1-N66-PC3-15-40-H-4-DFT-64QAM-Outer_F
ull-216@0-Ant1-38.424-40.240-≤40-PASS
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1-N66-PC3-15-40-H-5-CP-QPSK-Outer_Full-
216@0-Ant1-38.536-40.160-≤40-PASS

1-N66-PC3-15-40-H-6-CP-16QAM-Outer_Ful
l-216@0-Ant1-38.542-40.320-≤40-PASS

1-N66-PC3-15-40-H-7-CP-64QAM-Outer_Ful
l-216@0-Ant1-38.515-40.320-≤40-PASS

1-N66-PC3-15-40-H-8-CP-256QAM-Outer_F
ull-216@0-Ant1-38.557-40.320-≤40-PASS
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1-N66-PC3-15-5-L-4-DFT-256QAM-Outer_Fu
ll-25@0-Ant1-4.485-4.980-≤5-PASS

1-N66-PC3-15-40-L-5-CP-QPSK-Outer_Full-
216@0-Ant1-38.479-40.320-≤40-PASS

1-N66-PC3-15-40-M-4-DFT-256QAM-Outer_
Full-216@0-Ant1-38.495-40.240-≤40-PASS

1-N66-PC3-15-40-M-8-CP-256QAM-Outer_F
ull-216@0-Ant1-38.622-40.160-≤40-PASS
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1-N66-PC3-15-40-H-8-CP-256QAM-Outer_F
ull-216@0-Ant1-38.539-40.240-≤40-PASS

1-N66-PC3-15-5-L-4-DFT-256QAM-Outer_Fu
ll-25@0-Ant1-4.468-5.000-≤5-PASS

1-N66-PC3-15-40-L-5-CP-QPSK-Outer_Full-
216@0-Ant1-38.51-40.240-≤40-PASS

1-N66-PC3-15-40-M-4-DFT-256QAM-Outer_
Full-216@0-Ant1-38.483-40.160-≤40-PASS
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1-N66-PC3-15-40-M-8-CP-256QAM-Outer_F
ull-216@0-Ant1-38.572-40.240-≤40-PASS

1-N66-PC3-15-40-H-8-CP-256QAM-Outer_F
ull-216@0-Ant1-38.475-40.240-≤40-PASS

1-N66-PC3-15-5-L-4-DFT-256QAM-Outer_Fu
ll-25@0-Ant1-4.465-4.820-≤5-PASS

1-N66-PC3-15-40-L-5-CP-QPSK-Outer_Full-
216@0-Ant1-38.481-40.240-≤40-PASS
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1-N66-PC3-15-40-M-4-DFT-256QAM-Outer_
Full-216@0-Ant1-79.234-80.000-≤40-FAIL

1-N66-PC3-15-40-M-8-CP-256QAM-Outer_F
ull-216@0-Ant1-38.543-40.320-≤40-PASS

1-N66-PC3-15-40-H-8-CP-256QAM-Outer_F
ull-216@0-Ant1-79.165-80.000-≤40-FAIL

1-N66-PC3-15-5-L-4-DFT-256QAM-Outer_Fu
ll-25@0-Ant1-4.481-5.030-≤5-PASS
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1-N66-PC3-15-40-L-5-CP-QPSK-Outer_Full-
216@0-Ant1-38.566-40.160-≤40-PASS

1-N66-PC3-15-40-M-4-DFT-256QAM-Outer_
Full-216@0-Ant1-38.463-40.160-≤40-PASS

1-N66-PC3-15-40-M-8-CP-256QAM-Outer_F
ull-216@0-Ant1-38.499-40.240-≤40-PASS

1-N66-PC3-15-40-H-8-CP-256QAM-Outer_F
ull-216@0-Ant1-38.591-40.320-≤40-PASS
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Appendix D: Band Edge for SA

Test Result

Band SCS Bandwidth Modulation Channel RB Config Result Verdict

N66 15 5 DFT-PI2BPSK L Edge_1RB_Left see graph PASS
N66 15 5 DFT-PI2BPSK L Outer_Full see graph PASS
N66 15 5 DFT-QPSK L Edge_1RB_Left see graph PASS
N66 15 5 DFT-QPSK L Outer_Full see graph PASS
N66 15 5 DFT-PI2BPSK H Edge_1RB_Right see graph PASS
N66 15 5 DFT-PI2BPSK H Outer_Full see graph PASS
N66 15 5 DFT-QPSK H Edge_1RB_Right see graph PASS
N66 15 5 DFT-QPSK H Outer_Full see graph PASS
N66 15 20 DFT-PI2BPSK L Edge_1RB_Left see graph PASS
N66 15 20 DFT-PI2BPSK L Outer_Full see graph PASS
N66 15 20 DFT-QPSK L Edge_1RB_Left see graph PASS
N66 15 20 DFT-QPSK L Outer_Full see graph PASS
N66 15 20 DFT-PI2BPSK H Edge_1RB_Right see graph PASS
N66 15 20 DFT-PI2BPSK H Outer_Full see graph PASS
N66 15 20 DFT-QPSK H Edge_1RB_Right see graph PASS
N66 15 20 DFT-QPSK H Outer_Full see graph PASS
N66 15 40 DFT-PI2BPSK L Edge_1RB_Left see graph PASS
N66 15 40 DFT-PI2BPSK L Outer_Full see graph PASS
N66 15 40 DFT-QPSK L Edge_1RB_Left see graph PASS
N66 15 40 DFT-QPSK L Outer_Full see graph PASS
N66 15 40 DFT-PI2BPSK H Edge_1RB_Right see graph PASS
N66 15 40 DFT-PI2BPSK H Outer_Full see graph PASS
N66 15 40 DFT-QPSK H Edge_1RB_Right see graph PASS
N66 15 40 DFT-QPSK H Outer_Full see graph PASS
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Test Graphs

1-N66-PC3-15-5-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-Ant1-1-seegraph-PASS-see

graph

1-N66-PC3-15-5-L-3-DFT-PI2BPSK-Outer_F
ull-25@0-Ant1-1-seegraph-PASS-see graph

1-N66-PC3-15-5-L-4-DFT-QPSK-Edge_1RB_
Left-1@0-Ant1-1-seegraph-PASS-see graph

1-N66-PC3-15-5-L-6-DFT-QPSK-Outer_Full-
25@0-Ant1-1-seegraph-PASS-see graph
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1-N66-PC3-15-5-H-2-DFT-PI2BPSK-Edge_1
RB_Right-1@24-Ant1-1-seegraph-PASS-see

graph

1-N66-PC3-15-5-H-3-DFT-PI2BPSK-Outer_F
ull-25@0-Ant1-1-seegraph-PASS-see graph

1-N66-PC3-15-5-H-5-DFT-QPSK-Edge_1RB
_Right-1@24-Ant1-1-seegraph-PASS-see

graph

1-N66-PC3-15-5-H-6-DFT-QPSK-Outer_Full-
25@0-Ant1-1-seegraph-PASS-see graph



CVC Testing Technology Co., Ltd.
Test Report No.: FCC2022-0064-RF9-A11 Page 66 of 102

1-N66-PC3-15-20-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-Ant1-1-seegraph-PASS-see

graph

1-N66-PC3-15-20-L-3-DFT-PI2BPSK-Outer_
Full-100@0-Ant1-1-seegraph-PASS-see

graph

1-N66-PC3-15-20-L-4-DFT-QPSK-Edge_1RB
_Left-1@0-Ant1-1-seegraph-PASS-see graph

1-N66-PC3-15-20-L-6-DFT-QPSK-Outer_Full
-100@0-Ant1-1-seegraph-PASS-see graph
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1-N66-PC3-15-20-H-2-DFT-PI2BPSK-Edge_
1RB_Right-1@105-Ant1-1-seegraph-PASS-s

ee graph

1-N66-PC3-15-20-H-3-DFT-PI2BPSK-Outer_
Full-100@0-Ant1-1-seegraph-PASS-see

graph

1-N66-PC3-15-20-H-5-DFT-QPSK-Edge_1R
B_Right-1@105-Ant1-1-seegraph-PASS-see

graph

1-N66-PC3-15-20-H-6-DFT-QPSK-Outer_Full
-100@0-Ant1-1-seegraph-PASS-see graph
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1-N66-PC3-15-40-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-Ant1-1-seegraph-PASS-see

graph

1-N66-PC3-15-40-L-3-DFT-PI2BPSK-Outer_
Full-216@0-Ant1-1-seegraph-PASS-see

graph

1-N66-PC3-15-40-L-4-DFT-QPSK-Edge_1RB
_Left-1@0-Ant1-1-seegraph-PASS-see graph

1-N66-PC3-15-40-L-6-DFT-QPSK-Outer_Full
-216@0-Ant1-1-seegraph-PASS-see graph



CVC Testing Technology Co., Ltd.
Test Report No.: FCC2022-0064-RF9-A11 Page 69 of 102

1-N66-PC3-15-40-H-2-DFT-PI2BPSK-Edge_
1RB_Right-1@215-Ant1-1-seegraph-PASS-s

ee graph

1-N66-PC3-15-40-H-3-DFT-PI2BPSK-Outer_
Full-216@0-Ant1-1-seegraph-PASS-see

graph

1-N66-PC3-15-40-H-5-DFT-QPSK-Edge_1R
B_Right-1@215-Ant1-1-seegraph-PASS-see

graph

1-N66-PC3-15-40-H-6-DFT-QPSK-Outer_Full
-216@0-Ant1-1-seegraph-PASS-see graph
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Appendix E: Conducted Spurious Emission for SA

Test Result

Band SCS
Bandw

idth
Modulation

Chan

nel
RB Config StartFreq StopFreq Result Limit

Verdic

t

N66 15 5 DFT-PI2BPSK L Edge_1RB_Left 0.009 0.15 -107.30 -43 PASS
N66 15 5 DFT-PI2BPSK L Edge_1RB_Left 0.15 30 -92.53 -33 PASS
N66 15 5 DFT-PI2BPSK L Edge_1RB_Left 30 1000 -60.93 -23 PASS
N66 15 5 DFT-PI2BPSK L Edge_1RB_Left 1000 3000 -49.93 -13 PASS
N66 15 5 DFT-PI2BPSK L Edge_1RB_Left 3000 12000 -46.33 -13 PASS
N66 15 5 DFT-PI2BPSK L Edge_1RB_Left 12000 20000 -51.48 -13 PASS
N66 15 5 DFT-QPSK L Edge_1RB_Left 0.009 0.15 -107.45 -43 PASS
N66 15 5 DFT-QPSK L Edge_1RB_Left 0.15 30 -92.60 -33 PASS
N66 15 5 DFT-QPSK L Edge_1RB_Left 30 1000 -60.68 -23 PASS
N66 15 5 DFT-QPSK L Edge_1RB_Left 1000 3000 -50.19 -13 PASS
N66 15 5 DFT-QPSK L Edge_1RB_Left 3000 12000 -46.08 -13 PASS
N66 15 5 DFT-QPSK L Edge_1RB_Left 12000 20000 -51.55 -13 PASS
N66 15 5 DFT-PI2BPSK M Edge_1RB_Left 0.009 0.15 -107.25 -43 PASS
N66 15 5 DFT-PI2BPSK M Edge_1RB_Left 0.15 30 -92.54 -33 PASS
N66 15 5 DFT-PI2BPSK M Edge_1RB_Left 30 1000 -60.74 -23 PASS
N66 15 5 DFT-PI2BPSK M Edge_1RB_Left 1000 3000 -49.64 -13 PASS
N66 15 5 DFT-PI2BPSK M Edge_1RB_Left 3000 12000 -46.28 -13 PASS
N66 15 5 DFT-PI2BPSK M Edge_1RB_Left 12000 20000 -51.05 -13 PASS
N66 15 5 DFT-QPSK M Edge_1RB_Left 0.009 0.15 -107.45 -43 PASS
N66 15 5 DFT-QPSK M Edge_1RB_Left 0.15 30 -92.57 -33 PASS
N66 15 5 DFT-QPSK M Edge_1RB_Left 30 1000 -60.67 -23 PASS
N66 15 5 DFT-QPSK M Edge_1RB_Left 1000 3000 -49.83 -13 PASS
N66 15 5 DFT-QPSK M Edge_1RB_Left 3000 12000 -46.01 -13 PASS
N66 15 5 DFT-QPSK M Edge_1RB_Left 12000 20000 -47.96 -13 PASS
N66 15 5 DFT-PI2BPSK H Edge_1RB_Left 0.009 0.15 -107.40 -43 PASS
N66 15 5 DFT-PI2BPSK H Edge_1RB_Left 0.15 30 -92.58 -33 PASS
N66 15 5 DFT-PI2BPSK H Edge_1RB_Left 30 1000 -60.68 -23 PASS
N66 15 5 DFT-PI2BPSK H Edge_1RB_Left 1000 3000 -49.81 -13 PASS
N66 15 5 DFT-PI2BPSK H Edge_1RB_Left 3000 12000 -46.32 -13 PASS
N66 15 5 DFT-PI2BPSK H Edge_1RB_Left 12000 20000 -51.52 -13 PASS
N66 15 5 DFT-QPSK H Edge_1RB_Left 0.009 0.15 -107.46 -43 PASS
N66 15 5 DFT-QPSK H Edge_1RB_Left 0.15 30 -92.58 -33 PASS
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N66 15 5 DFT-QPSK H Edge_1RB_Left 30 1000 -60.70 -23 PASS
N66 15 5 DFT-QPSK H Edge_1RB_Left 1000 3000 -49.93 -13 PASS
N66 15 5 DFT-QPSK H Edge_1RB_Left 3000 12000 -46.35 -13 PASS
N66 15 5 DFT-QPSK H Edge_1RB_Left 12000 20000 -48.21 -13 PASS
N66 15 20 DFT-PI2BPSK L Edge_1RB_Left 0.009 0.15 -107.26 -43 PASS
N66 15 20 DFT-PI2BPSK L Edge_1RB_Left 0.15 30 -92.56 -33 PASS
N66 15 20 DFT-PI2BPSK L Edge_1RB_Left 30 1000 -60.56 -23 PASS
N66 15 20 DFT-PI2BPSK L Edge_1RB_Left 1000 3000 -50.13 -13 PASS
N66 15 20 DFT-PI2BPSK L Edge_1RB_Left 3000 12000 -46.40 -13 PASS
N66 15 20 DFT-PI2BPSK L Edge_1RB_Left 12000 20000 -51.55 -13 PASS
N66 15 20 DFT-QPSK L Edge_1RB_Left 0.009 0.15 -107.45 -43 PASS
N66 15 20 DFT-QPSK L Edge_1RB_Left 0.15 30 -92.52 -33 PASS
N66 15 20 DFT-QPSK L Edge_1RB_Left 30 1000 -60.77 -23 PASS
N66 15 20 DFT-QPSK L Edge_1RB_Left 1000 3000 -48.31 -13 PASS
N66 15 20 DFT-QPSK L Edge_1RB_Left 3000 12000 -46.36 -13 PASS
N66 15 20 DFT-QPSK L Edge_1RB_Left 12000 20000 -51.58 -13 PASS
N66 15 20 DFT-PI2BPSK M Edge_1RB_Left 0.009 0.15 -107.59 -43 PASS
N66 15 20 DFT-PI2BPSK M Edge_1RB_Left 0.15 30 -92.52 -33 PASS
N66 15 20 DFT-PI2BPSK M Edge_1RB_Left 30 1000 -60.33 -23 PASS
N66 15 20 DFT-PI2BPSK M Edge_1RB_Left 1000 3000 -50.05 -13 PASS
N66 15 20 DFT-PI2BPSK M Edge_1RB_Left 3000 12000 -46.38 -13 PASS
N66 15 20 DFT-PI2BPSK M Edge_1RB_Left 12000 20000 -50.52 -13 PASS
N66 15 20 DFT-QPSK M Edge_1RB_Left 0.009 0.15 -107.30 -43 PASS
N66 15 20 DFT-QPSK M Edge_1RB_Left 0.15 30 -92.50 -33 PASS
N66 15 20 DFT-QPSK M Edge_1RB_Left 30 1000 -60.83 -23 PASS
N66 15 20 DFT-QPSK M Edge_1RB_Left 1000 3000 -50.30 -13 PASS
N66 15 20 DFT-QPSK M Edge_1RB_Left 3000 12000 -46.25 -13 PASS
N66 15 20 DFT-QPSK M Edge_1RB_Left 12000 20000 -50.08 -13 PASS
N66 15 20 DFT-PI2BPSK H Edge_1RB_Left 0.009 0.15 -107.26 -43 PASS
N66 15 20 DFT-PI2BPSK H Edge_1RB_Left 0.15 30 -92.61 -33 PASS
N66 15 20 DFT-PI2BPSK H Edge_1RB_Left 30 1000 -60.12 -23 PASS
N66 15 20 DFT-PI2BPSK H Edge_1RB_Left 1000 3000 -50.27 -13 PASS
N66 15 20 DFT-PI2BPSK H Edge_1RB_Left 3000 12000 -46.37 -13 PASS
N66 15 20 DFT-PI2BPSK H Edge_1RB_Left 12000 20000 -50.82 -13 PASS
N66 15 20 DFT-QPSK H Edge_1RB_Left 0.009 0.15 -107.29 -43 PASS
N66 15 20 DFT-QPSK H Edge_1RB_Left 0.15 30 -92.54 -33 PASS
N66 15 20 DFT-QPSK H Edge_1RB_Left 30 1000 -60.56 -23 PASS
N66 15 20 DFT-QPSK H Edge_1RB_Left 1000 3000 -50.02 -13 PASS
N66 15 20 DFT-QPSK H Edge_1RB_Left 3000 12000 -46.47 -13 PASS
N66 15 20 DFT-QPSK H Edge_1RB_Left 12000 20000 -49.26 -13 PASS
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N66 15 40 DFT-PI2BPSK L Edge_1RB_Left 0.009 0.15 -107.17 -43 PASS
N66 15 40 DFT-PI2BPSK L Edge_1RB_Left 0.15 30 -92.48 -33 PASS
N66 15 40 DFT-PI2BPSK L Edge_1RB_Left 30 1000 -59.74 -23 PASS
N66 15 40 DFT-PI2BPSK L Edge_1RB_Left 1000 3000 -50.11 -13 PASS
N66 15 40 DFT-PI2BPSK L Edge_1RB_Left 3000 12000 -46.33 -13 PASS
N66 15 40 DFT-PI2BPSK L Edge_1RB_Left 12000 20000 -51.10 -13 PASS
N66 15 40 DFT-QPSK L Edge_1RB_Left 0.009 0.15 -107.38 -43 PASS
N66 15 40 DFT-QPSK L Edge_1RB_Left 0.15 30 -92.50 -33 PASS
N66 15 40 DFT-QPSK L Edge_1RB_Left 30 1000 -60.55 -23 PASS
N66 15 40 DFT-QPSK L Edge_1RB_Left 1000 3000 -50.00 -13 PASS
N66 15 40 DFT-QPSK L Edge_1RB_Left 3000 12000 -46.23 -13 PASS
N66 15 40 DFT-QPSK L Edge_1RB_Left 12000 20000 -51.54 -13 PASS
N66 15 40 DFT-PI2BPSK M Edge_1RB_Left 0.009 0.15 -107.34 -43 PASS
N66 15 40 DFT-PI2BPSK M Edge_1RB_Left 0.15 30 -92.52 -33 PASS
N66 15 40 DFT-PI2BPSK M Edge_1RB_Left 30 1000 -60.37 -23 PASS
N66 15 40 DFT-PI2BPSK M Edge_1RB_Left 1000 3000 -50.05 -13 PASS
N66 15 40 DFT-PI2BPSK M Edge_1RB_Left 3000 12000 -46.29 -13 PASS
N66 15 40 DFT-PI2BPSK M Edge_1RB_Left 12000 20000 -49.90 -13 PASS
N66 15 40 DFT-QPSK M Edge_1RB_Left 0.009 0.15 -107.39 -43 PASS
N66 15 40 DFT-QPSK M Edge_1RB_Left 0.15 30 -92.52 -33 PASS
N66 15 40 DFT-QPSK M Edge_1RB_Left 30 1000 -60.96 -23 PASS
N66 15 40 DFT-QPSK M Edge_1RB_Left 1000 3000 -50.01 -13 PASS
N66 15 40 DFT-QPSK M Edge_1RB_Left 3000 12000 -46.49 -13 PASS
N66 15 40 DFT-QPSK M Edge_1RB_Left 12000 20000 -48.21 -13 PASS
N66 15 40 DFT-PI2BPSK H Edge_1RB_Left 0.009 0.15 -107.17 -43 PASS
N66 15 40 DFT-PI2BPSK H Edge_1RB_Left 0.15 30 -92.53 -33 PASS
N66 15 40 DFT-PI2BPSK H Edge_1RB_Left 30 1000 -60.71 -23 PASS
N66 15 40 DFT-PI2BPSK H Edge_1RB_Left 1000 3000 -50.14 -13 PASS
N66 15 40 DFT-PI2BPSK H Edge_1RB_Left 3000 12000 -46.07 -13 PASS
N66 15 40 DFT-PI2BPSK H Edge_1RB_Left 12000 20000 -50.99 -13 PASS
N66 15 40 DFT-QPSK H Edge_1RB_Left 0.009 0.15 -107.17 -43 PASS
N66 15 40 DFT-QPSK H Edge_1RB_Left 0.15 30 -92.53 -33 PASS
N66 15 40 DFT-QPSK H Edge_1RB_Left 30 1000 -60.07 -23 PASS
N66 15 40 DFT-QPSK H Edge_1RB_Left 1000 3000 -50.06 -13 PASS
N66 15 40 DFT-QPSK H Edge_1RB_Left 3000 12000 -46.27 -13 PASS
N66 15 40 DFT-QPSK H Edge_1RB_Left 12000 20000 -48.66 -13 PASS
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Test Graphs

1-N66-PC3-15-5-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-0.009-0.15-Ant1-0.06--107.30-

-43-PASS

1-N66-PC3-15-5-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-0.15-30-Ant1-0.15--92.53--33-

PASS

1-N66-PC3-15-5-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-30-1000-Ant1-32.23--60.93--2

3-PASS

1-N66-PC3-15-5-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-1000-3000-Ant1-2982.00--49.9

3--13-PASS
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1-N66-PC3-15-5-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-3000-12000-Ant1-7495.95--46.

33--13-PASS

1-N66-PC3-15-5-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-12000-20000-Ant1-19030.80--

51.48--13-PASS

1-N66-PC3-15-5-L-2-DFT-QPSK-Edge_1RB_
Left-1@0-0.009-0.15-Ant1-0.06--107.45--43-

PASS

1-N66-PC3-15-5-L-2-DFT-QPSK-Edge_1RB_
Left-1@0-0.15-30-Ant1-0.15--92.60--33-PAS

S
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1-N66-PC3-15-5-L-2-DFT-QPSK-Edge_1RB_
Left-1@0-30-1000-Ant1-35.92--60.68--23-PA

SS

1-N66-PC3-15-5-L-2-DFT-QPSK-Edge_1RB_
Left-1@0-1000-3000-Ant1-2986.80--50.19--1

3-PASS

1-N66-PC3-15-5-L-2-DFT-QPSK-Edge_1RB_
Left-1@0-3000-12000-Ant1-7498.20--46.08--

13-PASS

1-N66-PC3-15-5-L-2-DFT-QPSK-Edge_1RB_
Left-1@0-12000-20000-Ant1-19098.00--51.5

5--13-PASS
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1-N66-PC3-15-5-M-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-0.009-0.15-Ant1-0.06--107.25-

-43-PASS

1-N66-PC3-15-5-M-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-0.15-30-Ant1-0.15--92.54--33-

PASS

1-N66-PC3-15-5-M-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-30-1000-Ant1-32.81--60.74--2

3-PASS

1-N66-PC3-15-5-M-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-1000-3000-Ant1-1730.20--49.6

4--13-PASS
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1-N66-PC3-15-5-M-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-3000-12000-Ant1-7489.65--46.

28--13-PASS

1-N66-PC3-15-5-M-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-12000-20000-Ant1-19074.80--

51.05--13-PASS

1-N66-PC3-15-5-M-2-DFT-QPSK-Edge_1RB
_Left-1@0-0.009-0.15-Ant1-0.06--107.45--43

-PASS

1-N66-PC3-15-5-M-2-DFT-QPSK-Edge_1RB
_Left-1@0-0.15-30-Ant1-0.15--92.57--33-PA

SS
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1-N66-PC3-15-5-M-2-DFT-QPSK-Edge_1RB
_Left-1@0-30-1000-Ant1-50.95--60.67--23-P

ASS

1-N66-PC3-15-5-M-2-DFT-QPSK-Edge_1RB
_Left-1@0-1000-3000-Ant1-1729.80--49.83--

13-PASS

1-N66-PC3-15-5-M-2-DFT-QPSK-Edge_1RB
_Left-1@0-3000-12000-Ant1-7476.60--46.01-

-13-PASS

1-N66-PC3-15-5-M-2-DFT-QPSK-Edge_1RB
_Left-1@0-12000-20000-Ant1-12199.60--47.

96--13-PASS
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1-N66-PC3-15-5-H-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-0.009-0.15-Ant1-0.06--107.40-

-43-PASS

1-N66-PC3-15-5-H-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-0.15-30-Ant1-0.15--92.58--33-

PASS

1-N66-PC3-15-5-H-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-30-1000-Ant1-47.36--60.68--2

3-PASS

1-N66-PC3-15-5-H-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-1000-3000-Ant1-1763.00--49.8

1--13-PASS
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1-N66-PC3-15-5-H-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-3000-12000-Ant1-7498.65--46.

32--13-PASS

1-N66-PC3-15-5-H-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-12000-20000-Ant1-12427.20--

51.52--13-PASS

1-N66-PC3-15-5-H-2-DFT-QPSK-Edge_1RB
_Left-1@0-0.009-0.15-Ant1-0.06--107.46--43

-PASS

1-N66-PC3-15-5-H-2-DFT-QPSK-Edge_1RB
_Left-1@0-0.15-30-Ant1-0.15--92.58--33-PA

SS
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1-N66-PC3-15-5-H-2-DFT-QPSK-Edge_1RB
_Left-1@0-30-1000-Ant1-55.51--60.70--23-P

ASS

1-N66-PC3-15-5-H-2-DFT-QPSK-Edge_1RB
_Left-1@0-1000-3000-Ant1-1763.20--49.93--

13-PASS

1-N66-PC3-15-5-H-2-DFT-QPSK-Edge_1RB
_Left-1@0-3000-12000-Ant1-7468.95--46.35-

-13-PASS

1-N66-PC3-15-5-H-2-DFT-QPSK-Edge_1RB
_Left-1@0-12000-20000-Ant1-12427.20--48.

21--13-PASS
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1-N66-PC3-15-20-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-0.009-0.15-Ant1-0.06--107.26-

-43-PASS

1-N66-PC3-15-20-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-0.15-30-Ant1-0.15--92.56--33-

PASS

1-N66-PC3-15-20-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-30-1000-Ant1-35.92--60.56--2

3-PASS

1-N66-PC3-15-20-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-1000-3000-Ant1-2991.40--50.1

3--13-PASS
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1-N66-PC3-15-20-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-3000-12000-Ant1-7492.80--46.

40--13-PASS

1-N66-PC3-15-20-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-12000-20000-Ant1-19159.60--

51.55--13-PASS

1-N66-PC3-15-20-L-2-DFT-QPSK-Edge_1RB
_Left-1@0-0.009-0.15-Ant1-0.06--107.45--43

-PASS

1-N66-PC3-15-20-L-2-DFT-QPSK-Edge_1RB
_Left-1@0-0.15-30-Ant1-0.15--92.52--33-PA

SS
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1-N66-PC3-15-20-L-2-DFT-QPSK-Edge_1RB
_Left-1@0-30-1000-Ant1-48.62--60.77--23-P

ASS

1-N66-PC3-15-20-L-2-DFT-QPSK-Edge_1RB
_Left-1@0-1000-3000-Ant1-2991.80--48.31--

13-PASS

1-N66-PC3-15-20-L-2-DFT-QPSK-Edge_1RB
_Left-1@0-3000-12000-Ant1-7432.05--46.36-

-13-PASS

1-N66-PC3-15-20-L-2-DFT-QPSK-Edge_1RB
_Left-1@0-12000-20000-Ant1-19087.60--51.

58--13-PASS
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1-N66-PC3-15-20-M-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-0.009-0.15-Ant1-0.06--107.59

--43-PASS

1-N66-PC3-15-20-M-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-0.15-30-Ant1-0.15--92.52--33

-PASS

1-N66-PC3-15-20-M-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-30-1000-Ant1-32.52--60.33--

23-PASS

1-N66-PC3-15-20-M-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-1000-3000-Ant1-2959.60--50.

05--13-PASS
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1-N66-PC3-15-20-M-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-3000-12000-Ant1-7448.25--4

6.38--13-PASS

1-N66-PC3-15-20-M-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-12000-20000-Ant1-12148.40-

-50.52--13-PASS

1-N66-PC3-15-20-M-2-DFT-QPSK-Edge_1R
B_Left-1@0-0.009-0.15-Ant1-0.06--107.30--4

3-PASS

1-N66-PC3-15-20-M-2-DFT-QPSK-Edge_1R
B_Left-1@0-0.15-30-Ant1-0.15--92.50--33-P

ASS
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1-N66-PC3-15-20-M-2-DFT-QPSK-Edge_1R
B_Left-1@0-30-1000-Ant1-35.82--60.83--23-

PASS

1-N66-PC3-15-20-M-2-DFT-QPSK-Edge_1R
B_Left-1@0-1000-3000-Ant1-2996.40--50.30

--13-PASS

1-N66-PC3-15-20-M-2-DFT-QPSK-Edge_1R
B_Left-1@0-3000-12000-Ant1-7450.95--46.2

5--13-PASS

1-N66-PC3-15-20-M-2-DFT-QPSK-Edge_1R
B_Left-1@0-12000-20000-Ant1-19100.40--5

0.08--13-PASS
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1-N66-PC3-15-20-H-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-0.009-0.15-Ant1-0.06--107.26

--43-PASS

1-N66-PC3-15-20-H-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-0.15-30-Ant1-0.15--92.61--33

-PASS

1-N66-PC3-15-20-H-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-30-1000-Ant1-56.38--60.12--

23-PASS

1-N66-PC3-15-20-H-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-1000-3000-Ant1-2986.80--50.

27--13-PASS
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1-N66-PC3-15-20-H-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-3000-12000-Ant1-7478.40--4

6.37--13-PASS

1-N66-PC3-15-20-H-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-12000-20000-Ant1-19144.40-

-50.82--13-PASS

1-N66-PC3-15-20-H-2-DFT-QPSK-Edge_1R
B_Left-1@0-0.009-0.15-Ant1-0.06--107.29--4

3-PASS

1-N66-PC3-15-20-H-2-DFT-QPSK-Edge_1R
B_Left-1@0-0.15-30-Ant1-0.15--92.54--33-P

ASS



CVC Testing Technology Co., Ltd.
Test Report No.: FCC2022-0064-RF9-A11 Page 90 of 102

1-N66-PC3-15-20-H-2-DFT-QPSK-Edge_1R
B_Left-1@0-30-1000-Ant1-35.72--60.56--23-

PASS

1-N66-PC3-15-20-H-2-DFT-QPSK-Edge_1R
B_Left-1@0-1000-3000-Ant1-2992.40--50.02

--13-PASS

1-N66-PC3-15-20-H-2-DFT-QPSK-Edge_1R
B_Left-1@0-3000-12000-Ant1-7493.70--46.4

7--13-PASS

1-N66-PC3-15-20-H-2-DFT-QPSK-Edge_1R
B_Left-1@0-12000-20000-Ant1-12323.60--4

9.26--13-PASS
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1-N66-PC3-15-40-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-0.009-0.15-Ant1-0.13--107.17-

-43-PASS

1-N66-PC3-15-40-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-0.15-30-Ant1-0.38--92.48--33-

PASS

1-N66-PC3-15-40-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-30-1000-Ant1-34.66--59.74--2

3-PASS

1-N66-PC3-15-40-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-1000-3000-Ant1-2970.40--50.1

1--13-PASS
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1-N66-PC3-15-40-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-3000-12000-Ant1-7452.75--46.

33--13-PASS

1-N66-PC3-15-40-L-1-DFT-PI2BPSK-Edge_1
RB_Left-1@0-12000-20000-Ant1-19075.20--

51.10--13-PASS

1-N66-PC3-15-40-L-2-DFT-QPSK-Edge_1RB
_Left-1@0-0.009-0.15-Ant1-0.13--107.38--43

-PASS

1-N66-PC3-15-40-L-2-DFT-QPSK-Edge_1RB
_Left-1@0-0.15-30-Ant1-0.38--92.50--33-PA

SS



CVC Testing Technology Co., Ltd.
Test Report No.: FCC2022-0064-RF9-A11 Page 93 of 102

1-N66-PC3-15-40-L-2-DFT-QPSK-Edge_1RB
_Left-1@0-30-1000-Ant1-36.60--60.55--23-P

ASS

1-N66-PC3-15-40-L-2-DFT-QPSK-Edge_1RB
_Left-1@0-1000-3000-Ant1-2907.80--50.00--

13-PASS

1-N66-PC3-15-40-L-2-DFT-QPSK-Edge_1RB
_Left-1@0-3000-12000-Ant1-7472.55--46.23-

-13-PASS

1-N66-PC3-15-40-L-2-DFT-QPSK-Edge_1RB
_Left-1@0-12000-20000-Ant1-19145.60--51.

54--13-PASS
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1-N66-PC3-15-40-M-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-0.009-0.15-Ant1-0.13--107.34

--43-PASS

1-N66-PC3-15-40-M-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-0.15-30-Ant1-0.38--92.52--33

-PASS

1-N66-PC3-15-40-M-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-30-1000-Ant1-40.96--60.37--

23-PASS

1-N66-PC3-15-40-M-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-1000-3000-Ant1-3000.00--50.

05--13-PASS
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1-N66-PC3-15-40-M-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-3000-12000-Ant1-7453.20--4

6.29--13-PASS

1-N66-PC3-15-40-M-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-12000-20000-Ant1-12079.20-

-49.90--13-PASS

1-N66-PC3-15-40-M-2-DFT-QPSK-Edge_1R
B_Left-1@0-0.009-0.15-Ant1-0.13--107.39--4

3-PASS

1-N66-PC3-15-40-M-2-DFT-QPSK-Edge_1R
B_Left-1@0-0.15-30-Ant1-0.38--92.52--33-P

ASS



CVC Testing Technology Co., Ltd.
Test Report No.: FCC2022-0064-RF9-A11 Page 96 of 102

1-N66-PC3-15-40-M-2-DFT-QPSK-Edge_1R
B_Left-1@0-30-1000-Ant1-50.56--60.96--23-

PASS

1-N66-PC3-15-40-M-2-DFT-QPSK-Edge_1R
B_Left-1@0-1000-3000-Ant1-2945.00--50.01

--13-PASS

1-N66-PC3-15-40-M-2-DFT-QPSK-Edge_1R
B_Left-1@0-3000-12000-Ant1-7471.65--46.4

9--13-PASS

1-N66-PC3-15-40-M-2-DFT-QPSK-Edge_1R
B_Left-1@0-12000-20000-Ant1-12079.20--4

8.21--13-PASS
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1-N66-PC3-15-40-H-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-0.009-0.15-Ant1-0.13--107.17

--43-PASS

1-N66-PC3-15-40-H-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-0.15-30-Ant1-0.38--92.53--33

-PASS

1-N66-PC3-15-40-H-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-30-1000-Ant1-33.78--60.71--

23-PASS

1-N66-PC3-15-40-H-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-1000-3000-Ant1-2996.80--50.

14--13-PASS



CVC Testing Technology Co., Ltd.
Test Report No.: FCC2022-0064-RF9-A11 Page 98 of 102

1-N66-PC3-15-40-H-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-3000-12000-Ant1-7495.50--4

6.07--13-PASS

1-N66-PC3-15-40-H-1-DFT-PI2BPSK-Edge_
1RB_Left-1@0-12000-20000-Ant1-12184.00-

-50.99--13-PASS

1-N66-PC3-15-40-H-2-DFT-QPSK-Edge_1R
B_Left-1@0-0.009-0.15-Ant1-0.13--107.17--4

3-PASS

1-N66-PC3-15-40-H-2-DFT-QPSK-Edge_1R
B_Left-1@0-0.15-30-Ant1-0.38--92.53--33-P

ASS
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1-N66-PC3-15-40-H-2-DFT-QPSK-Edge_1R
B_Left-1@0-30-1000-Ant1-30.97--60.07--23-

PASS

1-N66-PC3-15-40-H-2-DFT-QPSK-Edge_1R
B_Left-1@0-1000-3000-Ant1-2977.40--50.06

--13-PASS

1-N66-PC3-15-40-H-2-DFT-QPSK-Edge_1R
B_Left-1@0-3000-12000-Ant1-7476.60--46.2

7--13-PASS

1-N66-PC3-15-40-H-2-DFT-QPSK-Edge_1R
B_Left-1@0-12000-20000-Ant1-12184.00--4

8.66--13-PASS
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Appendix F: Frequency Stability for SA

Test Result
Frequency Error VS. Voltage

Voltage

Band SCS Bandwid
th Modulation Cha

nnel RB Config Voltage Temp
eratur
e

Deviation(Hz
)

Deviation
(ppm) Verdict

N66 15 40 DFT-PI2BPSK L Outer_Full VL NT -1.300000 -0.000751 PASS
N66 15 40 DFT-PI2BPSK L Outer_Full VH NT -0.900000 -0.000520 PASS
N66 15 40 DFT-PI2BPSK L Outer_Full VN NT -1.500000 -0.000867 PASS
N66 15 40 DFT-QPSK L Outer_Full VN NT 0.200000 0.000116 PASS
N66 15 40 DFT-QPSK L Outer_Full VL NT -2.700000 -0.001561 PASS
N66 15 40 DFT-QPSK L Outer_Full VH NT 0.500000 0.000289 PASS
N66 15 40 DFT-PI2BPSK M Outer_Full VH NT -0.700000 -0.000401 PASS
N66 15 40 DFT-PI2BPSK M Outer_Full VN NT 0.100000 0.000057 PASS
N66 15 40 DFT-PI2BPSK M Outer_Full VL NT 0.000000 0.000000 PASS
N66 15 40 DFT-QPSK M Outer_Full VL NT 2.000000 0.001146 PASS
N66 15 40 DFT-QPSK M Outer_Full VH NT 1.500000 0.000860 PASS
N66 15 40 DFT-QPSK M Outer_Full VN NT -1.200000 -0.000688 PASS
N66 15 40 DFT-PI2BPSK H Outer_Full VN NT -3.600000 -0.002045 PASS
N66 15 40 DFT-PI2BPSK H Outer_Full VL NT -0.400000 -0.000227 PASS
N66 15 40 DFT-PI2BPSK H Outer_Full VH NT -3.500000 -0.001989 PASS
N66 15 40 DFT-QPSK H Outer_Full VH NT -3.800000 -0.002159 PASS
N66 15 40 DFT-QPSK H Outer_Full VN NT -1.700000 -0.000966 PASS
N66 15 40 DFT-QPSK H Outer_Full VL NT -5.300000 -0.003011 PASS

Frequency Error VS. Temperature

Voltage

Band SCS Bandwid
th Modulation Cha

nnel RB Config Voltage Temp
eratur
e

Deviation(Hz
)

Deviation
(ppm) Verdict

N66 15 40 DFT-PI2BPSK L Outer_Full NV -30 -0.200000 -0.000116 PASS
N66 15 40 DFT-PI2BPSK L Outer_Full NV -20 -1.300000 -0.000751 PASS
N66 15 40 DFT-PI2BPSK L Outer_Full NV -10 0.700000 0.000405 PASS
N66 15 40 DFT-PI2BPSK L Outer_Full NV 0 -1.300000 -0.000751 PASS
N66 15 40 DFT-PI2BPSK L Outer_Full NV 10 -1.400000 -0.000809 PASS
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N66 15 40 DFT-PI2BPSK L Outer_Full NV 20 -1.200000 -0.000694 PASS
N66 15 40 DFT-PI2BPSK L Outer_Full NV 30 -2.600000 -0.001503 PASS
N66 15 40 DFT-PI2BPSK L Outer_Full NV 40 0.100000 0.000058 PASS
N66 15 40 DFT-PI2BPSK L Outer_Full NV 50 -2.200000 -0.001272 PASS
N66 15 40 DFT-PI2BPSK L Outer_Full NV TN 0.000000 0.000000 PASS
N66 15 40 DFT-QPSK L Outer_Full NV -10 -0.400000 -0.000231 PASS
N66 15 40 DFT-QPSK L Outer_Full NV 50 -1.000000 -0.000578 PASS
N66 15 40 DFT-QPSK L Outer_Full NV 40 0.500000 0.000289 PASS
N66 15 40 DFT-QPSK L Outer_Full NV 30 -2.400000 -0.001387 PASS
N66 15 40 DFT-QPSK L Outer_Full NV 20 -1.600000 -0.000925 PASS
N66 15 40 DFT-QPSK L Outer_Full NV 0 0.100000 0.000058 PASS
N66 15 40 DFT-QPSK L Outer_Full NV -20 0.000000 0.000000 PASS
N66 15 40 DFT-QPSK L Outer_Full NV -30 0.300000 0.000173 PASS
N66 15 40 DFT-QPSK L Outer_Full NV 10 -1.400000 -0.000809 PASS
N66 15 40 DFT-PI2BPSK M Outer_Full NV 50 3.400000 0.001948 PASS
N66 15 40 DFT-PI2BPSK M Outer_Full NV -30 -0.800000 -0.000458 PASS
N66 15 40 DFT-PI2BPSK M Outer_Full NV -20 3.500000 0.002006 PASS
N66 15 40 DFT-PI2BPSK M Outer_Full NV -10 2.100000 0.001203 PASS
N66 15 40 DFT-PI2BPSK M Outer_Full NV 0 0.300000 0.000172 PASS
N66 15 40 DFT-PI2BPSK M Outer_Full NV 10 2.500000 0.001433 PASS
N66 15 40 DFT-PI2BPSK M Outer_Full NV 20 -0.500000 -0.000287 PASS
N66 15 40 DFT-PI2BPSK M Outer_Full NV 30 -0.200000 -0.000115 PASS
N66 15 40 DFT-PI2BPSK M Outer_Full NV 40 3.300000 0.001891 PASS
N66 15 40 DFT-QPSK M Outer_Full NV -20 1.200000 0.000688 PASS
N66 15 40 DFT-QPSK M Outer_Full NV -10 -0.400000 -0.000229 PASS
N66 15 40 DFT-QPSK M Outer_Full NV 0 0.800000 0.000458 PASS
N66 15 40 DFT-QPSK M Outer_Full NV 10 3.700000 0.002120 PASS
N66 15 40 DFT-QPSK M Outer_Full NV 20 1.200000 0.000688 PASS
N66 15 40 DFT-QPSK M Outer_Full NV 30 2.500000 0.001433 PASS
N66 15 40 DFT-QPSK M Outer_Full NV 40 2.800000 0.001605 PASS
N66 15 40 DFT-QPSK M Outer_Full NV 50 2.500000 0.001433 PASS
N66 15 40 DFT-QPSK M Outer_Full NV -30 -1.000000 -0.000573 PASS
N66 15 40 DFT-PI2BPSK H Outer_Full NV 0 -1.300000 -0.000739 PASS
N66 15 40 DFT-PI2BPSK H Outer_Full NV 50 0.600000 0.000341 PASS
N66 15 40 DFT-PI2BPSK H Outer_Full NV 40 -2.400000 -0.001364 PASS
N66 15 40 DFT-PI2BPSK H Outer_Full NV 30 -4.000000 -0.002273 PASS
N66 15 40 DFT-PI2BPSK H Outer_Full NV 10 -1.400000 -0.000795 PASS
N66 15 40 DFT-PI2BPSK H Outer_Full NV -10 -3.000000 -0.001705 PASS
N66 15 40 DFT-PI2BPSK H Outer_Full NV -20 -4.900000 -0.002784 PASS
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N66 15 40 DFT-PI2BPSK H Outer_Full NV -30 -2.000000 -0.001136 PASS
N66 15 40 DFT-PI2BPSK H Outer_Full NV 20 -3.300000 -0.001875 PASS
N66 15 40 DFT-QPSK H Outer_Full NV 50 -5.200000 -0.002955 PASS
N66 15 40 DFT-QPSK H Outer_Full NV -30 -4.000000 -0.002273 PASS
N66 15 40 DFT-QPSK H Outer_Full NV -20 -2.600000 -0.001477 PASS
N66 15 40 DFT-QPSK H Outer_Full NV -10 -2.600000 -0.001477 PASS
N66 15 40 DFT-QPSK H Outer_Full NV 0 -3.100000 -0.001761 PASS
N66 15 40 DFT-QPSK H Outer_Full NV 10 -4.700000 -0.002670 PASS
N66 15 40 DFT-QPSK H Outer_Full NV 20 -1.100000 -0.000625 PASS
N66 15 40 DFT-QPSK H Outer_Full NV 30 -4.500000 -0.002557 PASS
N66 15 40 DFT-QPSK H Outer_Full NV 40 -2.900000 -0.001648 PASS
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